™

MANUAL NO. 420-6056—02

1ST PRINTING-SP

&
¢
£
U
&)

1

4

1

PP PPPPPPPPPPPPPPPPPPPPPPPPPPPPPPPRP PP P PP P P PP RP PP RP PR



TABLE OF CONTENTS —————"_—_—_—_———

INTRODUCTION OF THE OWNER'S MANUAL

1. HANDLING PRECAUT]ONS .................................................................. 1

2. PREVENTION OF COUNTERFEITING AND CONVERSION  -rseesecsmserscesccssnunenn. 2

3. PRECAUTIONS CONCERNING INSTALLATION LOCATION «s-vsseessseessscemmersnenes 3

4. NAME OF PARTS ........................................................................... 4

5. ACCESSORIES .............................................................................. 5

6. METHOD OF INSTALLAT]ON AND ASSBMBLY .......................................... 6~ 8

7. POWER ON CHECK ........................................................................... 9~10

8. Sw UNIT .................................................................................... 11

9. TEST MODE ................................................................................. 12~24

10. ACCEL & BRAKE (ACCELERATOR & BRAKE)  --ceeccvecececroceuinnurmecariccannenn. 25~26

11. HANDLE (CONTROL PANEL) ............................................................... 27~29

12. ADJUSTMENT OF THE 26’ MONITOR ................................................... 30

13. REPLACEMENT OF FAN MOTOR BRUSHES eccccccececccecccaranrutinrencececasaacannnnes 31 .
14. REPLACEMENT OF FLUORESCENT LAMP, AND LAMPS -reerseeeseemscceusersseensmnen. 32

15. PERIODIC CHECK .................................................... FoococcooaeaaCanes 3 2

16. DESIGN RELATED PARTS ............................................................... 33

17. COMMUNICATIONS (LINK) PLAY ......................................................... 34~41

18. PARTS LIST ................................................................................. 42~97

19. WIRE COLUR CODE TABLE ............................................................... 98

20. WIR]NG DIAGRAM ........................................................................... 99~103

SPECIFICATIONS
Installation space : 1,260 mm (49.6 in.) (W) X 1,750 mm (68.9 in.) (D)
Height : 1,760 mm (69.3 in.)
Weight : Approx. 260 kg, (573 Ibs.)

Power, Maximum current : 653W 7.0A (AC 110V 50 Hz)

662W 7.1A (AC 110V 60 Hz)

668W 6.9A (AC 120V 60 Hz)

653W 3.9A (AC 220V 50 Hz)

660W 4.3A (AC 220V 60 Hz)

655W 3.8A (AC 240V 50 Hz)

663W 4.2A (AC 240V 60 Hz)
CRT : 26" MONITOR X 2

NOTE : Descriptions in this manual are subject to change without prior notice.



INTRODUCTION OF THE OWNER'S MANUAL

SEGA ENTERPRISES, LTD. supported by its high electronic technology of LSIs,
microprocessors, etc. and a wealth of experience, has been supplying various
innovative and popular game machines to the world market. This Owner’s Manual
is intended to provide detailed descriptions together with all the necessary
information covering the general operation of electronic assemblies,
electromechanical servicing controls, spare parts, etc. in regards to the new
Saga product, VIRTUA RACING- TWIN.

This manual is intended for those who have knowledge of electricity and technical
expertise especially in ICs, CRTs, microprocessors, etc. Carefully read this
manual to acquire sufficient knowledge before working on the machine. Should
there be a malfunction, non-technical personnel should under no circumstances
touch the interior system. Should such a case arise, contact our Main Office or
the closest branch office listed as follows :

SEGA ENTERPRISES, INC. (U.S.A.)
2148 Paragon Dr., P.0. Box 610550, San Jose, CA 95161-0550, U.S.A
Phone : (408) 435-0201
Fax : (408) 435-0294

SEGA AMUSEMENTS EUROPE LIMITED
6 Churchill Court, 58 Station Road, North Harrow, Middlesex HA27SA, England
Phone : 081—863 7737 '
Fax : 081—863 5354

SEGA SOUTHERN EUROPE LIAISON OFFICE
Calle Vallellano, 19-23, 1° A, 370080-Salamanca, Spain
Phone : (923) 265893
Fax : (923) 265913



1. HANDLING PRECAUTIONS

Pay close attention to the followings points when installing or inspecting
the game to ensure that the players can enjoy it safely.

o Be sure to turn off the power before working on the machine.

°o It is dangerous to insert and pull out the plug quickly.

o It is necessary to make sure that the power cord or the ground wire is not
exposed out in the open where it may be dangerous. Care should be taken so
that grounding connections are made safely at locations specified.

‘o Do not use fuses which do not meet specified ratings.

° Make complete connections of the IC board and other connectors.
Insufficient insertion is very dangerous.

For inspection of IC board circuits, only the logic tester is allowed.
Keep in mind that the usage of a tester is not permitted.
o The operating (ambient) temperature range is from 5°C to 40°C.

After confirming that there is no abnormality, turn on the power.



2. PREVENTION OF COUNTERFEITING AND CONVERSION
@ LABELLING ' .

The following labels are affixed to all SEGA products to prevent
counterfeits and conversions. When handling such products, be sure to
confirm the labels. They are used to prevent illegal acts such as
unauthorized duplication of products and printed circuit boards and
carrying on businesses where similar merchandise is manufactured or the
products are converted and sold.

ORIGINAL SEAL
The following seal is put on all
machines manufactured by SEGA.

S i B o Ao o B slbn slbe e o

sEERy

SEEA +

= [ )
FYTFIEE] g
ORIGINAL SEAL}*"y .-

THIS PRODUCT SXDESIGNED
AND MAMGRACTURED Y. i
SEGAENYERPRISES LTD ... st

_ : P
OMGINALE ¥
+
¢

NO.+

" $EGA ENTERPAISES. LTD
Jaran

“Mik*.u***** -~

@ Copyright notice
SEGA product has the following copyright notice.
© SEGA 1992

This signifies that this work was disclosed in 1992 and is the property
of SEGA ENTERPRISES, LTD.



3. PRECAUTIONS CONCERNING INSTALLATION LOCATION

VIRTUA RACING TWIN is an indoor game machine.
Under no circumstances should it be installed outdoors. Even indoors, avoid
installing in areas mentioned below to ensure proper operation.

* Areas subject to rain, water leakage, or condensation due to humidity.

o In the proximity of an indoor swimming pool and/or showers.

» Areas subject to direct sunlight.

* Areas subject to direct heat from heating units or the like and/or hot air.

» Vicinity of highly flammable/volatile chemicals or hazardous matters.

+ Slanted surfaces.

* Vicinity of fire prevention facilities such as emergency exits and fire
extinguishers.

» Areas subject to any strong vibrations.

e Dusty areas.

INSTALLATION PRECAUTIONS I

1) Do not share the power plug socket with any other electric appliances.
2) The per unit standard voltage/amperage is 100~120V/10A and 200~240V/5A.
3) If an extension cord is to be used, use a cord of 10A or higher rating.

Electric current consumption
MAX. 7.0A (AC 110V 50 Hz)
MAX. 7.1A (AC 110V 60 Hz)
MAX. 6.9A (AC 120V 60 Hz)
MAX. 3.9A (AC 220V 50 Hz)
MAX. 4.3A (AC 220V 60 Hz)
MAX. 3.8A (AC 240V 50 Hz)
MAX. 4.2A (AC 240V 60 Hz)




4. NAME OF PARTS

BILLBOARD
COIN CHUTE DOOR Z NUMBER BOX
— BVG-0100
N
CONTROL PANEL TWIN

FRONT CABINET
BVG-10001

BVG-13004
or BVG-13005

BILLBOARD BVG TWIN
- BVG-2085

1 26 INCH MONITOR

BACK BOARD

BVG-1502

ACCEL & BRAKE
BVG-14001

REAR CABINET
BVG-20001

Note : The ACCELERATOR is hereinafter referred to as “ACCEL.”

Dimensions and weight

Depth X  Width X Height (mm) | Weight(kg)
FRONT CABINET 780 x 1,260 X 1,760 Approx. 163
REAR CABINET 1,120 X 960 Xx 1,080 Approx. 97
COMPLETE CABINET L7%0 X 1,260 X 1,760 Approx. 260




5. ACCESSORIES

PART No. Qty DESCRIPTION
BVG-0017-03 1 | NUMBER PLATE 3
BVG-0017-04 1 | NUMBER PLATE 4
BVG-0017-05 1 | NUMBER PLATE 5
BVG-0017-06 1 | NUMBER PLATE 6
BVG-0017-07 1 | NUMBER PLATE 7
BVG-0017-08 1 | NUMBER PLATE 8
BVG-1019 1 | STICKER FRONT GLASS NO3
BVG-1020 1 | STICKER FRONT GLASS NO4
BVG-1021 1 | STICKER FRONT GLASS NO5
BVG-1022 1 | STICKER FRONT GLASS NO6
BVG-1023 1 | STICKER FRONT GLASS NO7
BVG-1024 1 | STICKER FRONT GLASS NO8
INST NO. 587-01 1 | INSTALLATION INSTR VIRTUA RACING TWIN ENG
220-5130 1 | VOL CONT B-5K OHM
390-5412 1 | LAMP 110V 25W
420-6056-02 1 | OWNERS MANUAL VIRTUA RACING TWIN ENG
420-5962 DSPL MANUAL 26° 200-5187 ENG
420-5963 : DSPL MANUAL 26“ 200-5195 ENG
514-5036-10000 FUSE #6.4><30 10000mA 125V AC100~120V AREA
514-5037-7000 : FUSE ¢6.4%<30 7000mA 250V AC220~240V AREA
540-0006-01 1 | WRENCH FOR TAMP PRF SCR DUAL TYPE M4
540-0007-01 1 | WRENCH FOR TAMP PRF SCR DUAL TYPE M5
540-0015-01 1 | WRENCH FOR TAMP PRF SCR DUAL TYPE M6

TOOL (TAMPERPROOF WRENCH)

M4 540-0006-01
M5 540-0007-01
M6 540-0015-01



6. METHOD OF INSTALLATION AND ASSEMBLY

Remove the two SHIPPING BRACKETs(red) from the FRONT CABINET by taking off
2 hexagon bolts (black) for each.

Connect the connector and then secure the BILLBOARD BOX by using the 2
hexagon bolts (black).

Using the 8 tamperproof screws, secure the TOP PANEL LIGHT to the BILLBOARD
BOX.

Using the 4 tamperproof screws, secure the WIRE COVER to the BILLBOARD BOX.
Install two NUMBER BOXes to the FRONT CABINET. NUMBER BOX NO.1 is to be on
the left-hand side (1P side), and NUMBER BOX NO.2, on the right-hand side
(2P side). Connect each connector and secure NUMBER BOX NO.1 and NO.2 by
using 2 each of the tamperproof screws.

©Oe ® e 6

SHIPPING BRACKET (RED) NUMBER BOX TAMPERPROOF SCREW (2)

BVG-0033 1 'g’" WL X16

HEXAGON BOLT (BLACK) (2) BILLBOARD BOX HEXAGON BOLT (BLACK) (2)
M8x35, w/flat & spring BVG-0150 M8Xx35, w/flat & spring washers
washers

" HEXAGON BOLT (2)

M8X35, w/flat & spring
washers

TFory ? | .
lEétZi- '[jy77 D DR Jl |
%‘OOF SCREW (8) % i \

M4X16, chromium plated

SHIPPING BRACKET (RED)
BVG-0033

-3

TAMPERPROOF SCREW (4)
M4 X 16

TOP PANEL LIGHT
BVG-0029




FRONT CABINET MAINTENANCE LID L (1P SIDE)
BVG-10001 BVG-2058

| MAINTENANCE LID R (2P SIDE)
BVG-2059
JOINT BRKT R (2P SIDE)
@ BVG-0010
HEXAGON BOLT (BLACK) (4)
! B M8Xx35, w/flat & spring washers
L
TAMPERPROOF SCREW (4) : ‘

M5X25, chromium plated,
using flat washer

274

LEG ADJUSTER 4 T

—

I

LEG ADJUSTER
JOINT BRKT L (1P SIDE)

BVG-0009

HEXAGON BOLT (BLACK) (4) REAR CABINET
M8x 35, w/flat & spring washers BVG-20001

® Remove the MAINTENANCE LID L (1P SIDE) and MAINTENANCE LID R (2P SIDE) from
the REAR CABINET by taking off the 4 tamperproof screws. When the
maintenance lids are removed, the 10 connectors will appear in the 1P SIDE,
and the 8 connectors in the 2P SIDE of the REAR CABINET.

@ Combine the FRONT CABINET and REAR CABINET, paying attention so that the

wiring will not be damaged. By using the 4 hexagon bolts (black), secure

the above-mentioned combination of the FRONT CABINET and REAR CABINET.

Connect the connectors mentioned in ® above.

Reinstall the MAINTENANCE LID L and MAINTENANCE LID R and secure them by

using the 4 tamperproof screws for each.

@ Install the JOINT BRKT L (1P SIDE) and JOINT BRKT R (2? SIDE) by using the
4 hexagon bolts (black) for each.

©

-7-



@ Lower the LEG ADJUSTERs to secure the entire machine unit in place. Make
adiustments in a manner so that the CASTERs will be raised approximately
5 mm from the floor level to cause the entire machine to be in a level
position.

CASTER

© 0O

1;_

¢ Approx. 5 mm (3/16 in.)
A

LEG ADJUSTER

Machine movementJ

When moving the machine, its LEG ADJUSTERS should be retracted so as to cause
the CASTERs to be in contact with the ground. Where the floor changes in
level, be sure to separate the FRONT CABINET and REAR CABINET from each other.
If the cabinet is lifted without separating them, the cabinet may be damaged.



7. POWER ON CHECK

This machine performs various check at the time the power is turned on.

following are the main check items.

7-1 NETWORK CHECK

The

The communications system of this machine allows IP (the left-hand side
player) and 2P (the right-hand side player) to compete against each other.
This check is performed at the time the power is turned on or when exiting

from the test mode.

TEST MODE

START CREDIT
COIN SETTING
CHUTE1:
CHUTE2:
CAR COLOR
COURSE SELECT
LINK ID
RACE NODE
COUNTRY
MONITOR
CABINET
DIFFICULTY
EXIT

-

xCREDIT START
XX

xxCOIN xxCREDIT
xxCOIN xxCREDIT
RED

MAJORITY VOTE
MASTER

NORMAL

U.S
4:3 NORMAL
2P LINK

NORMAL

NETWORK CHECKING

| THIS IS MASTER CONTROLLER

1P SIDE

TEST MODE

START CREDIT
COIN SETTING
CHUTE1:
CHUTE2:
CAR COLOR
COURSE SELECT
LINK ID
RACE MODE
COUNTRY
MONITOR
CABINET
DIFFICULTY
EXIT

-

xCREDIT START
XX

xxCOIN xxCREDIT
xxCOIN xxCREDIT
BLUE
MAJORITY VOTE
SLAVE

NORMAL
U.S

4:3 NORMAL

2P LINK

NORMAL

NETWORK CHECKING

THIS IS SLAVE MACHINE

2P SIDE

Several seconds after the power is turned on or exiting from the test mode,
if the ADVERTISE mode appears on both the 1P and 2P monitor screems, it is

satisfactory.




7-2 HANDLE MECHA CHECK
This check is performed at the same time as when the NETWORK CHECK is made.
The steering wheel automatically operates at the same time the power is on.
Be sure not to touch it. Also, be sure not to enter the test mode or play
the game, so as to avoid irregular checking. This check takes approximately
one minute. If each of the steering wheels turns to the left and right,
then performs centering, it is satisfactory. In the event it does not move
at all, or only moves either left or right, the game can not be played
satisfactorily. For details, refer to the item of DRIVE BD ERROR DISPLAY
in 9. TEST MODE.



8. SW UNIT

Open the COIN CHUTE DOOR, and the SW UNIT shown will appear. The functioning

of each SW is as follows :

VOLUME CONTROL : Controls the speaker volume.

TEST SW : This is used when entering the test mode. In the test mode,
it is used when determining the desired item and also when
exiting from each test.

SERVICE Sw : Gives credits without registering on the coin meter. In the
test mode, it is used when selecting the item.

DEMAGNETIZER SW : Eliminates the unevenness of color from the screen.

The SWes in the following Fig. are also used in the test mode. For each
function, refer to the following section.

VR2 (blue) VR3 (yellow) VR4 (green) START BUTTON

VR1 (red) (7
SWes for the left side (1IP) ~\_| |

SWes for the right side (2P)

SHIFT UP/DOWN

. “;\s; ) ‘
VOLUME CONTROL DEMAGNETIZER SW
SW UNIT

TEST SW SERVICE SW



9. TEST MODE
O MENU MODE
Pressing the TEST SW calls up the MENU MODE SCREEN shown below. Press
either the SERVICE SW or VRI (red) and move the “*” mark. Bring the *

mark to the desired test item and press either the TEST SW or VR4 (green)
to cause the selected item's test to start.

-

TEST MODE
BOOKKEEPING
GAME SYSTEM
INPUT TEST
OUTPUT TEST
DRIVE BD TEST
SOUND TEST
TGP TEST
MEMORY TEST
BACKUP RAM CLEAR
+ EXIT

USE V.R. BUTTONS TO CONTROL MENU ==
RED : TO SELECT
GREEN : ENTER TO EACH SUBMENU

_ D

MENU MODE SCREEN

Bring the * mark to EXIT and press the TEST SW or VR4 (green) to return
to the GAME MODE.

Make sure that both the 1P and 2P sides simultaneously enter the test
mode and that after finishing the test, both exit from the test mode at
the same time.

This machine functions to communicate between the 1P and 2P sides and
performs the NETWORK CHECK at the time the power is turned on, and exiting
from the test mode. If only the 1P side or 2P side performs the NETWORK
CHECK, the communications counterpart will not be found and this will not
allow the 1P and 2P sides to play simultaneously.



9-1 BOOKKEEPING
Selecting the BOOKKEEPING in the menu mode causes the bookkeeping data
up to the the present to be displayed on 2 pages. To proceed to the
pages other than these, press the SERVICE SW or VRl (red).

On either page, pressing the TEST SW or VR4 (green) causes the menu mode
to return on to the screen.

COIN CHUTE #1, COIN CHUTE 2 : Number of coins put in each coin chute.

COIN CREDITS : Number of credits input from the coin
chute.

SERVICE CREDITS : Number of credits input by SERVICE SW.

TOTAL TIME : Machine’'s total actuated time (excluding

the test performance time)

BEGINNER COURSE : Beginner course’s game play frequency.
MEDIUM COURSE : Medium course’ s game play frequency.
EXPERT COURSE : Expert course’ s game play frequency.



CREDIT REPORT

COIN CHUTE #1 XXX
COIN CHUTE #2 XXX
COIN CREDITS XXX
SERVICE CREDITS XXX
TOTAL CREDITS XXX
TIME REPORT
TOTAL TIME xx H xx M xx §
TOTAL GAME TIME xx H xx M xx §
AVERAGE GAME TIME xMxx §
LONGEST GAME TIME xx M xx §

==USE V.R. BUTTONS TO CONTROL==

RED : TO OTHER PAGE
GREEN : TO ESCAPE

PAGE 1

GAME REPORT
TOTAL PLAY GAMES XX
BEGINNER COURSE xx GAMES

AVERAGE RACE TIME x’ xx"xx
FASTEST RACE TIME x’ xx”xx

FASTEST BEST LAP  x’" xx"xx
MEDIUM COURSE xx GAMES

AVERAGE RACE TIME x’ xx"xx
FASTEST RACE TIME x' xx"xx

FASTEST BBST LAP  x’ xx"xx
EXPERT COURSE xx GAMES

AVERAGE RACE TIME x’ xx"xx
FASTEST RACE TIME x’ xx”xx

FASTEST BEST LAP  x' xx"xx
==USE V.R. BUTTONS TO CONTROL==

RED : TO OTHER PAGE
GREEN: TO ESCAPE

PAGE 2
—-14-




9-2 GAME SYSTEM

Oz this screen, the present game setting is displayed and also, the game

setting changes can be made. Each item displays the following content:

When changing the game setting, pay attention to the following.

Although various settings are possible for the “communications” play,

the following explanations refer to an independent twin type usage

without linkage. For the setting as regards communications play, refer
to 17. COMMUNICATIONS PLAY.

START CREDIT : Number of credits required for starting game (1~5
credits are selected. )

COIN SETTING : Number of coins equivalent to number of credits

CHUTE1 : Coin setting of COIN CHUTEL
In this page, COIN CHUTE 2 setting is displayed.
However, this machine has one coin chute for each
player. Therefore, disregard the COIN CHUTE 2
display.

CAR COLOR : Color of player car
The car colors used are RED for the 1P side and BLUE
for the 2P side.

COURSE SELECT  : By changing the 1P side setting, one from among the
following 4 can be selected for the course selection:

° MAJORITY VOTE (if the selection by the 1P and 2P
players differs, the one which is easier will be
chosen. )

o BIGINNER

o MEDIUM

o EXPERT

LINK ID : Make sure that the 1P side is set to MASTER and the
2P side, to SLAVE.

RACE MODE : Selects the number of race laps.- The per game lap
number is determined in accordance with the 1P side
setting.

o NORMAL (4 laps)

© GRAND PRIX (20 laps)

Normally, set to NORMAL. In the case of GRAND PRIX,
the per game play time required will be in excess of
20 minutes. '



TEST MODE

START CREDIT
COIN SETTING
CHUTEL:
CHUTE2:
CAR COLOR
COURSE SELECT
LINK ID
RACE MODE
COUNTRY
MONITOR
CABINET
DIFFICULTY
# EXIT

==USE V.R. BUTTONS TO CONTROL MENU ==

1 CREDIT START
1

1COIN 1CREDIT

1COIN 1CREDIT

RED

MAJORITY VOTE

MASTER

NORMAL

U.S

4:3 NORMAL

2P LINK

NORMAL

RED : TO SELECT

BLUE : CHANGE MODE

YELLOW : CHANGE MODE

GREEN : EXIT FROM THIS MENU

)

1P SIDE

TEST MODE

START CREDIT
COIN SETTING
CHUTEL:
CHUTE2:
CAR COLOR
COURSE SELECT
LINK ID
RACE MODE
COUNTRY
MONITOR
CABINET
DIFFICULTY
% EXIT

==USE V.R. BUTTONS TO CONTROL MENU ==

1 CREDIT START
1

1COIN 1CREDIT

1COIN 1CREDIT

BLUE

MAJORITY VOTE

SLAVE

NORMAL

U.S§

4:3 NORMAL

2P LINK

NORMAL

RED : TO SELECT

BLUE : CHANGE MODE

YELLOW : CHANGE MODE

GREEN : EXIT FROM THIS MENU

2P SIDE

-16—




COUNTRY : Message language (select U.S for the US, and EXPORT
for other countries)

MONITOR : Monitor setting (Set both monitors for 1P and 2P to
4:3 NORMAL. )

CABINET : Type of cabinet (Set both the IP and 2P sides to 2P
LINK. )

DIFFICULTY : Game difficulty (Select EASY, NORMAL, HARD or HARDEST.)

In accordance with the 1P side setting, the game
difficulty is selected from among the four levels of
EASY, NORMAL, HARD and HARDEST. Normally, set to
“NORMAL. "

EXIT : Returning to the menu mode

Perform the setting of CAR COLOR, LINK ID, COUNTRY, MONITOR, and CABINET
in 5 manner as specified. If the setting is made in a manner other

than specified, the game machine will not effectively function. As
regards COURSE SELECT, RACE MODE and DIFFICULTY, the 2P side setting is
disregarded. However, to avoid malfunctioning, set them the same as

the 1P side.

% Changing the method of the game setting

@® In the game setting mode, press either the SERVICE SW or VR1 (red)
and bring the * mark to the desired item.

® Press the VR2 (blue)/VR3 (yellow) or SHIFT UP/ DOWN lever and
select the desired setting item The COIN SETTING is as shown in
the table. (Refer to the next page.) COIN CHUTE 2 setting is
disregarded.

® To return to the menu mode, bring the % mark to EXIT and press the
TEST SW or VR4 (green). At this time, Yes or No as to the content
of change is required to be determined. Use the SERVICE SW or
VR1 (red) to select it.

@ Pressing the TEST SW or VR4 (green) causes the screen to return
back to the menu mode.



Type of setting Coin chute 1 Coin chute 2
SETTING #1 1 COIN 1 CREDIT |1 COIN 1 CREDIT
SETTING #2 1 COIN 1 CREDIT |1 COIN 2 CREDITS
SETTING #3 1 COIN 1 CREDIT |1 COIN 3 CREDITS
SETTING #4 1 COIN 1 CREDIT |1 COIN 4 CREDITS
SETTING 5 1 COIN 1 CREDIT |1 COIN 5 CREDITS
SETTING #6 1 COIN 2 CREDITS | 1 COIN 2 CREDITS
SETTING #7 1 COIN 2 CREDITS |1 COIN 5 CREDITS
SETTING #8 1 COIN 3 CREDITS [ 1 COIN 3 CREDITS
SETTING #9 1 COIN 4 CREDITS {1 COIN 4 CREDITS
SETTING #10 1 COIN 5 CREDITS |1 COIN 5 CREDITS
SETTING #11 1 COIN 6 CREDITS |1 COIN 6 CREDITS
SETTING #12 2 COINS 1 CREDIT |2 COINS 1 CREDIT
SETTING #13 2 COINS 1 CREDIT |1 COIN 1 CREDIT
SETTING #14 2 COINS 1 CREDIT |1 COIN 2 CREDITS
SETTING #15 1 COIN 1 CREDIT |1 COIN 1 CREDIT
2 COINS 3 CREDITS | 2 COINS 3 CREDITS
SETTING #16 1 COIN 1 CREDIT {1 COIN 3 CREDITS
2 COINS 3 CREDITS
SETTING #17 3 COINS 1 CREDIT |3 COINS 1 CREDIT
SETTING #18 4 COINS 1 CREDIT |4 COINS 1 CREDIT
SETTING #19 1 COIN 1 CREDIT |1 COIN 1 CREDIT
2 COINS 2 CREDITS | 2 COINS 2 CREDITS
3 COINS 3 CREDITS | 3 COINS 3 CREDITS
4 COINS 5 CREDITS | 4 COINS 5 CREDITS
SETTING #20 1 COIN 1 CREDIT |1 COIN 5 CREDITS
2 COINS 2 CREDITS
3 COINS 3 CREDITS
4 COINS 5 CREDITS
SETTING #21 5 COINS 1 CREDIT |5 COINS 1 CREDIT
SETTING #22 3 COINS 1 CREDIT |1 COIN 2 CREDITS
5 COINS 2 CREDITS
SETTING #23 2 COINS 1 CREDIT |2 COINS 1 CREDIT
4 COINS 2 CREDITS | 4 COINS 2 CREDITS
. 5 COINS 3 CREDITS | 5 COINS 3 CREDITS
SETTING #24 2 COINS 1 CREDIT |1 COIN 3 CREDITS
4 COINS 2 CREDITS
5 COINS 3 CREDITS
SETTING #25 1 COIN 1 CREDIT |1 COIN 1 CREDIT
2 COINS 2 CREDITS | 2 COINS 2 CREDITS
3 COINS 3 CREDITS | 3 COINS 3 CREDITS
4 COINS 4 CREDITS | 4 COINS 4 CREDITS
5 COINS 6 CREDITS | 5 COINS 6 CREDITS
SETTING #26 1 COIN 1 CREDIT |1 COIN 6 CREDITS
2 COINS 2 CREDITS
3 COINS 3 CREDITS
4 COINS 4 CREDITS
5 COINS 6 CREDITS
SETTING #27 FREE PLAY FREE PLAY

Coin chute 2 setting is disregarded.




9-3 INPUT TEST '
In this test, each input device test is performed.

INPUT TEST
COIN 1 : OFF  SHIFT-DOWN : OFF
COIN 2 : OFF  SHIFT-UP : OFF
TEST-SW : OFF  BOARD 0 : OFF
SERVICE-SW : OFF  BOARD 1 : OFF
START : OFF  BOARD 2 : OFF
VR1 (RED) : OFF  BOARD 3 : OFF
VRZ (BLUE) : OFF  HANDLE : 80
VR3 (YELLOW): OFF  ACCEL : 30
VR4 (GREEN) : OFF  BRAKE : 30
VERIFY SWITCHES REACTION.

-

The SW system allows, when each SW is pressed (SHIFT DOWN/UP is to be
pushed towards you), the display to indicate ON. The V.R. system

allows the present V.R. value to be displayed. The following shows the
correct values :
HANDLE : Under 2DH «—— T7DH ~ 83H —— Over D3H

(Centering position)

ACCEL . Under 30H _ Over CDH
BRAKE . Under 30H —_— Over ATH
(Pedal OFF) (Pedal ON)

Pressing the TEST SW or the VR4 (green) causes the screen to return
back to the menu mode.
The four SWes (BOARD 0~3) on the 1/0 BOARD are normally not used.

—-19-



9-4 OUTPUT TEST
This test is comprised of 3 pages and displays the following contents.
Use the SERVICE SW or the VR1 (red) to cause a following page to be
displayed. On any page, pressing the TEST SW or VR4 (green) causes the
screen to return back to the menu mode.

CRT SIZE TEST : Cross hatch screen
" This page is for checking the monitor size.

CRT COLOR TEST : Color bar screen
This page is for adjusting the monitor color.

LAMP TEST
This page is for checking the lamp status.



9-5 _DRIVE BD TEST (HANDLE TEST)
This PAGE allows the handle mecha’s V.R., motor, clutch, etc., to be

checked. Pressing the TEST SW causes the MENU mode to return back to
the screen. Note that pressing VR4 (green) will not allow it to return.
HANDLE TEST (DRIVE BD) A
[ DIP SW ]
1 2 3 4 5 6 17 8
DIP SW 1 : OFF OFF OFF OFF OFF OFF OFF OFF
DIP SW 2 : OFF OFF OFF OFF OFF OFF OFF OFF
HANDLE VOL = 80 I *SPRING
NOW SEND CODE = 10 I CLUTCH
I CENTERING
I UNCENTERING
START ROLL LEFT
[(BUTTON] ROLL RIGHT
I
I
v
SHIFT : [DOWN)] (FREE] [UP]
I I I
V v y
POWER : [DOWN] (HOLD] [ UP]

_

PUSH TEST SW TO ESCAPE.

[DIP SW]
DIP SW status table : Displays the status of the DIP SW on the DRIVE BD.
HANDLE VOL : Refers to the handle V.R. value.

NOW SEND CODE : The setting code selected by using the START

BUTTON.

SPRING : The setting in which the motor and clutch will
not be operated.

CLUTCH : The setting in which the clutch is operated.

CENTERING : The setting in which the motor and clutch are
operated so as to allow for handle centering.

UNCENTERING : The setting in which the motor and clutch are
operated so as not to allow for handle centering.

ROLL LEFT : The setting in which the motor and clutch are
operated so as to cause the handle to turn left.

ROLL RIGHT : The setting in which the motor and clutch are

operated so as

to cause the handle to turn right.

_21‘_



Press the START BUTTON to move the *cursor and select the applicable
motor & clutch operation setting. Ascertain that the steering wheel
moves in accordance with the selected setting. In the case where
“SPRING” is selected, the handle centering is performed merely by the

force of the HANDLE MECHA interior’s SPRING mechanism. Also,
controlling the revolution torque subjected to the handle by the motor
is performed by the clutch. Operating the SHIFT UP increases the
revolution torque and operating SHIFT DOWN decreases it. In the status
where the setting in which the motor is operated, ascertain the
revolution torque changes by holding the handle by hand and operating
SHIFT UP as well as SHIFT DOWN.
[J DIP SW SETTING

By using the DIP SW on the DRIVE BD., set the handle weight via

“feeling ” and select ON or OFF of POWER ON CHECK. DIP SW 1

controls the 1P side and DIP SW 2, the 2P side.

COMMON SETTING FOR DIP SW 1 & DIP SW 2 SETTING THE OPERATION & DISPLAY MODE
Handle weight( “feeling” )setting Operation mode setting
11213 Function DIP SW 1
x | OFF OFF OFF Light 718 Function
ON | OFF OFFH * | OFF OFF Always OFF
OFF ON | OFF | andle weight On-BD 7SEG.LED display
ON | ON | OFF | e ) ing” DIP SW 2
OFF OFF ON ng :
718 Function
ON | OFF) ON Displays the handle V.R. value
ON [ ON [ ON | Heavy * | OFR OFR %P 00 oofF) -
POWER ON_CHECK Signal value presently given to
1 Function | oN | oFF| >'8" presently given
% | OFF performed the cluich
Data from the 1/0 BD.
ON | not performed OFF ON (00~FF)
Not used
516 Function ON | ON Da‘a((‘)8~;g‘; 1/0 BD.
% | OFF OFF Not used (always OFF)

‘Note : The s mark refers to the setting at the time of shipment.

When DIP SW setting changes are made, be sure to turn the power off and
then back on again. The new setting is not effective unless the power
is turned back on again.

Due to the handle mecha’ s secular change, the handle weight (via
“feeling” ) may somewhat vary. For example, the 1P side handle may
become lighter than the 2P side handle. In such a case, change the
DIP SW setting for handle weight to obtain an appropriate weight.

—-22—-



9-6

The DRIVE BD. will appear when the 2P side CONTROL PANEL (HANDLE MECHA)
or the BACKBOARD is removed. The on-BD 7-SEG. display normally indicates,
as shown in the above table, the handle V.R. value or data to and from
the 1/0 BD.

CJ DRIVE BD ERROR DISPLAY
When malfunctioning occurs in the DRIVE BD., testing will not be
performed even if the DRIVE BD. TEST is selected in the menu mode.
In this case, the ERROR number will be displayed by the 7-SEG.
display on the DRIVE BD. (when the status is satisfactory, the
handle’s V.R. value is displayed in the decimal numeration system).
Also, when a POWER-ON CHECK ERROR occurs, the 7-SEG. display data
repeatedly flashes. Flirst check the handle mecha’s V.R., the motor,
clutch, etc.

SOUND TEST
In this test, operate the following switches to determine the selection
and hear the sound. This test is comprised of 3 pages, each performing
a different sound test.
PAGE 1 : MUSIC TEST
BGM during game is played.
PAGE 2 : VOICE TEST
Announcement and comment voices during game play are emitted.
PAGE 3 : EFFECTS TEST
Sound effects during game play are emitted.
START BUTTON : Check the sound just selected.
SHIFT UP/DOWN : Select the desired item
VR2 (blue)/VR3 (yellow)
SERVICE SW, VR1 (red) : Proceed to the next page.
TEST SW, VR4 (green) : Return to the menu mode.

TGP TEST

In this test, the TGP (the on-screen display related IC) is checked.
“G00D” is displayed for normal ICs and “BAD” is displayed for
abnormal ICs.

‘Press the TEST SW or VR4 (green) to return to the menu mode.

_23_



9-8

MEMORY TEST

This test is for checking the memory IC operations on the board.

“G00D” is displayed for normal ICs and “BAD” is displayed for abnormal
ICs.

In this test, irregular status will be seen on the screen for the time
being. However, this is a part of the testing and continues approx.

one minute.

Pressing the TEST SW or VR4 (green) causes the menu mode to return on to
the screen.

BACKUP RAM CLEAR

This page is for erasing the contents of BOOKKEEPING. To erase the
contents of BOOKKEEPING, bring the * mark to “YES” and press the TEST
SW or VR4 (green).

After the contents of BOOKKEEPING are erased, “COMPLETED” appears on
the screen. The menu mode returns back to the screen.

Also, note that the game setting contents are not affected by BACKUP RAM
CLEAR operation.



10. ACCEL & BRAKE (ACCELERATOR & BRAKE)
Check the V.R. value in the test mode (9-3 INPUT TEST).
The appropriate value of each V.R. is as follows :

OFF ON
V.R. for ACCELERATOR : Under 30H eececececcerceeces Over CDH
V.R. for BRAKE : Under 30H -eceecvecrocecncns Over ATH

10-1 REMOVING THE ACCEL & BRAKE

Remove the 4 hexagon bolts (black) which secure the ACCEL & BRAKE.
Lift up the ACCEL & BRAKE.

Disconnect the two connectors, and remove the ACCEL & BRAKE.

Adjust the V.R. while the connectors are in their connected state, by
watching the V.R. value shown on the monitor.

® 0O

HEXAGON BOLT (BLACK) (4)
M8 % 30, w/f[at & spring washers

ACCEL & BRAKE
BVG-14001

_ CONNECTOR (2)



10-2

SCREW  (2)

REPLACING AND ADJUSTING THE V.R. FOR THE ACCEL & BRAKE

The following procedure applies to both the acceletor and brake.
After taking off the connector from the V.R. to be replaced
(accelerator : 3P red, brake : 3P blue), take out the 2 screws which
secure the VR bracket, and remove the V.R. together with the bracket.

ADJUST GEAR

M4x10, w/flat & spring washers

10-3

VR BRACKET

V.R. for the accel. brake
220-5130 or 5373 '

ADJUSTMENT PROCEDURE

When making the V.R. adjustments, before causing the gears to be engaged,
first make sure that the V.R. value is approx. 30H and secure the VR
BRACKET. At this time, make sure that the appropriate backlash is
obtained.

After securing the V.R., check to see that the V.R. value is within the
above mentioned appropriate value range, by stepping on the pedal and
releasing it. If the value is not within the range, make adjustment by
loosening the 2 screws which secure the ADJUST GEAR.

GREASING
Grease the gears and bearings once every three months.

—-26—



11. HANDLE (CONTROL PANEL)
11-1 REMOVING THE CONTROL PANEL

TAMPERPROOF SCREW (3)
M6x30, using flat washer

GLASS HOLDER
BVG-1009

CONTROL PANEL TWIN

MONITOR ADJUSTMENT KNOB

| Y HEXAGON BOLT (BLACK) (2)
& M8x30, w/flat & spring washers

@ Take off the 3 tamperproof screws and femove the GLASS HOLDER.
© Take off the 2 hexagon bolts.
® Disconnect the 8 connectros and remove the CONTROL PANEL.

When the HANDLE (CONTROL PANEL) is removed, the monitor adjustment knobs
appear. For the monitor adjustment,}refer to the following section.



11-2 REPLACING AND ADJUSTING THE HANDLE' s (STEE"ING WHEEL's) V.R.
The upper side V.R. of the HANDLE MECHA is for the GAME BD., and the
lower side one, for the DRIVE BD. Check the value of the V.R. for the
GAME BD., by watching the INPUT TEST screen in the test mode; and check
the value of the V.R. for the DRIVE BD., by watching the HANDLE TEST
(DRIVE BD TEST) in the test mode.
The appropriate value of each V.R. is as follows:

When the steering wheel is Left Center Right
turned to or positioned at

V.R. for the GAME BD. :  Under 2DH «—— TDH ~ 83H —— Over D3H
V.R. for the DRIVE BD. :  Under 2DH «<—— T7DH ~ 83H —— Over D3H

To replace the V.R., after taking off the connector from the V.R. to be
replaced, take out the 2 screws which secure the VR BRACKET, and remove
the V.R. together with the bracket and gear.

VR BRACKET V.R. for the CAME BD.

220-5130 or 5373

SCREW (2)
Mdx12, w/flat & spring washers

(€]

/
SCREW (2)

M4Xx12, w/flat & spring washers

V.R. for the DRIVE. BD.
220-5130 or 5373

GEAR HOLDER



® ®©6 ©

11-3

Metﬁod of V.R. adjustment

Loosen the 2 screws which secure the VR BRACKET, move the VR BRACKET and
detach the gears.

Adjust the V.R. so that it is consistent with the value near the center.
Cause the gears to be engaged and secure the VR BRACKET. At this time,
make sure that an appropriate backlash is obtained.

If the V.R. value exceeds the allowable value when the steering wheel is
at the center, loosen the 2 screws, and turn the gear holder to adjust
the V.R. value so that it is within the above allowable range.

GREASING
Grease the gears and bearings once every three months.



12. ADJUSTMENT OF THE 26” MONITOR
Remove the CONTROL PANEL to make the monitor adjustments.

MAIN BOARD

V. POSITION
o= V. HOLD

N V. SIZE

=
oH
H. PHASE

H— H. HOLD
et H. POSITION
H. SIZE
BRIGHT
..Jt B. BIAS -

~———B. GAIN
% C. BIAS

= G. GAIN
R. BIAS
FOCUS (UPPER) R. GAIN

|_SCREEN (LOWER)

V. LIN

Do not operate the ADJUSTMENT knobs without good reason.
() V.POSI (Vertical position control)

Controls the vertical display position of the image.
(2) V.HOLD (Vertical synchronization control)

Controls the image running from left to right.
(3 V.SIZE (Vertical size control)
Controls the length of the screen.
(4) H.PHASE (Horizontal position control)
Controls the horizontal display position of the image.
(5) H.HOLD (Horizontal synchronization control)
Controls the image running from left to right.
(6) H.SIZE (Horizontal size control)
Controls the width of the screen. For adjustments, utilize the Alignment
Screwdriver.
(1) BRIGHT (Brightness control)
Controls the brightness of the screen.
(8) B.GAIN, (9 G. GAIN, (0 R. GAIN
Controls colors.
% Ordinarily, B.C.R. BIAS should not be touched.
(10 FOCUS (Focus control)
(12 SCREEN
% Ordinarily, SCREEN should not be touched.



13. REPLACEMENT OF FAN MOTOR BRUSHES

The fan motor is located inside the BACK BOARD. The fan motor brushes

should be replaced periodically, once per six months as a rule.

If the fan motor fails, the heat of the IC BD. cannot be released, which can

cause malfunction of IC BD.. The brushes must be replaced periodically.

® Remove the BACK BOARD by taking off the 3 tamperproof screws and remove
the fan motor connector.

@ Take off the two motor caps using a screwdriver or a similar item,

® Remove the BRUSHes and replace with new ones (accessory item).

NOTE : The two BRUSHes must be replaced at one time.

MOTOR BRUSH (2)
601-5929

TAMPERPROOF SCREW (3)

/ M4 %30




14. REPLACEMENT OF FLUORESCENT LAMP, AND LAMPS

In 2 manner as shown below, remove the parts and replace the fluorescent
lamp and lamps.

TAMPERPROOF SCREW (8) TAMPERPROOF SCREW (4) NUMBER PLATE ~
M4 X 16, chromium plated\ M4x16, chromium plated\ BVG-1031~
o> o= LAMP 110V 25W

)

ror b 380-5412
TOP PANEL LIGHT = ‘
BVG-0029 ~—a IT — !

LU

BILLBOARD BVG TWIN
BVG-2085

UPPER HOLDER

TRUSS HEAD SCREW (4)

M4Xx12, chromium plated

FLUORESCENT LAMP 30W s :

15. PERIODIC CHECK

The items listed below require periodic check and maintenance to retain
the performance of this machine.

! Item Interval | Reference

Check of adjust gear engagement Trimonthly | 10-2, 11-2
CONTROL DEVICE

Greasing of adjust gear and bearing | Trimonthly | 10-3, 11-3

FRONT CABINET | Fan motor brush replacement Biannually 13




16. DESIGN RELATED PARTS

i

i

e
| |
L o | | - . /@
= | @
CEECEAERD

32

,,j\\:ie

e

(®)

No| PART NO. DESCRIPTION No| PART NO. DESCRIPTION

1 | 422-0426-01| PLAY INSTR SH V.R.TWIN ENG | 10 | BVG-1356-D | STICKER SILVER R

2 | BVG-0029 | ASSY TOP PANEL LIGHT 11| BVG-1356-B | SW DESIGN SHEET

3 | BVG-1017 | STICKER FRONT GLASS NO.1 | 12 | BVG-1356-F | STICKER LOWER L

4 | BVG-1018 | STICKER FRONT GLASS NO.2 | 13 | BVG-1356-G | STICKER LOWER R

5 | BVG-1031-01 NUMBER PLATE NO. 1 BVG-1358 | SW PLATE ENG

6 | BVG-1031-02 NUMBER PLATE N0, 2 B T e IR
: COIN CHUTE

7 | BVG-1212 | STEERING EMBLEM BVG 15| BVG-2085 | BILLBOARD BVG TWIN

8 | BVG-1356-B | METER PANEL 16 | BVG-2091 | STICKER T-WIN

9 | BVG-1356-C | STICKER SILVER L 17| BVG-2002 | STICKER V12




17.

COMMUNICATIONS (LINK) PLAY

This machine allows for connection with not only another TWIN type, but also
with the DX type or U/R type, permitting up to 8 players to simultaneously
play. Herein, the installation method of the TWIN TYPE “communications”

play is explained.

17-1

INSTALLATION PRECAUTIONS

1) When linking a number of machines, be sure to supply sufficient power

2)

17-2

for the corresponding number of machines. The per unit standard
voltage/amperage is 100 ~120V/10A and 200~240V/5A.

Due to the length of the communications cable, the distance in between
the machines will be approximately 1.2 meters or less.

COMMUNICATIONS CABLE CONNECTION

In this machine, the two communications cables are connected in between
the GAME BDs. to allow communications to be made between the two game
BDs. -(Fig. 1). Change the cable connection to the one applicable for
multiple machine connections (Fig. 2 & Fig. 3).

COMMUNICATION PLATE AC UNIT

1 J 1 ]

«<
>
ok
>3

No.1 No.2
MASTER SLAVE

RED BLUE

TWIN (1) 2P LINK SYSTEM

2P LINK SYSTEM
Fig. 1



| ]
RX TX RX TX RX TX RX TX
v 4 v A v A v A
No .1 No.2 No.3 No.4
MASTER SLAVE SLAVE SLAVE
RED BLUE YELLOW GREEN
TWIN (2) 4P LINK SYSTEM
4P LINK SYSTEM
T T T I T T ]
a|x'l'x RX TX RX TX RX TX RX TX RX TX
v a v 4 v 4 v a v a v &
No.1 No.2 No.3 No.4 No.S No .6
MASTER SLAVE SLAVE SLAVE SILAVE SLAVE
RED BLUE YELLOW GREEN BLACK PINK

TWIN (3) 6P LINK SYSTEM

6P LINK
Pig. 2

SYSTEM

_35_




W3LSAS MNIT1 d8

WALSAS ANIT d8 (V) NIML

39NVH0 3N18 AMS MN1d ANov8 N33E9  MOTI3A 3N18 asd
JAVIS 3AVIS 3AVIS 3AVS 3AVS 3AVTS 3AVIS YILSYN
8°ON L°ON 9°ON S°ON ¥°ON ¢ "ON Z'ON L°ON
v A v & v A v A v A v A v A v A
XL X XL X X1 Xy X4 XY X1 XY X1 Xy X1 XY XL Xy




1) Take off the 2 hexagon bolts and unlock the 2 locks so that the rear
cabinet seat fully declines backwards.

9) Take off the 2 screws to cause the wooden board on which the 1/0 BD. is
mounted, to open (Photo 1).

SCREW (2)

WOODEN BOARD ON WHICH THE

1/0 BD. [S MOUNTED.

Photo 1

3) The two shield cases, each containing a GAME BD. are on the REAR CABINET
bottom board. Remove the lids from the shield cases (Photo 2).

SEAT WOODEN BOARD ON WHICH THE 1/0 BD. IS MOUNTED.

SHIELD CASE

Photo 2

_37_



4) For the purpose of connections COMMUNICATIONS CABLE

5)

with other units, long
communications cables are

utilized. By referring to

Fig. 2 and Fig. 3, remove the
applicable communications cable
from the GAME BD. (such as the

No. 2 seat GAME BD.'s TX connector,
etc. ) (Photo 3).

GAME BD.

Pull out the communications cable to be connected with another unit, via
the AC UNIT or COMMUNICATION PLATE on the back of the FRONT CABINET.
Remove the maintenance lids & the backboard, and bring the communications

cable to the AC UNIT and or COMMUNICATION PLATE.

Photo 4

COMMUNICATION PLATE




6) Bring the communications cables into the other unit’s cabinet from the
AC UNIT and or COMMUNICATION PLATE and connect them to the applicable
GAME BD.

7) By using the cord clamps, secure the communications cables so that they
will not bend at a right angle.

8) Reinstall the parts to their original state.

17-3 REPLACEMENT OF NO. PLATES & STICKERS
Replace the No. plates and stickers in a manner so that they will line
up in the sequential order of No. 1, No. 2, No. 3 and so on starting
from the left side of the unit which was connected to the other unit(s).

TAMPERPROOF SCREW (4)

M4X16, chromium plated m

NUMBER PLATE 3 ]\l NUMBER PLATE 4
BVG-0017-03 o . Oo—0 . BVG-0017-04

Ve A »
I 1{%&» Z THR%
s (I
[ e
= _ L |
STICKER FRONT GLASS NO4

\ — BVG-1020

STICKER FRONT GLASS NO3
" BVG-1019

-39—



17-4 SETTING FOR COMMUNICATIONS PLAY

Cause all of the machines to enter the test mode and change the game
setting for each seat in a manner so as to meet the communications play.
When changing the setting, refer to the procedure mentioned in 9-2 GAME
SYSTEM. CAR COLOR and LINK ID are the two items for which the setting
changes are to be made. The setting of COURSE SELECT, RACE MODE, and
DIFFICULTY is programmed in a manmer so as to follow the setting of the
No. 1 seat (LINK ID is set to MASTER). However, in order to avoid
malfuctioning, make sure that the same setting is made for all of the
seats.

SETTING TABLE

Seat No. NO. 1 [NO. 2 [NO. 3 [NO. 4 [NO. 5 |NO. 6 [NO. 7 |NO. 8
CAR COLOR RED BLUE | YELLOW | GREEN | BLACK | PINK | SKYBLUE ORANGE
LINK ID MASTER | SLAVE | SLAVE | SLAVE | SLAVE | SLAVE | SLAVE | SLAVE

At the time of communications play, by éetting the car color, the seat
No. is determined. Therefore, set the CAR COLOR in a manner consistent
with the seat No..

For the LINK ID, onme car is to be designated as MASTER and the rest of
the cars to be SLAVE. If two or more cars are set to MASTER, the
communications play can not be performed.

Normally, set the No. 1 seat (RED) to MASTER.
In the case where the LINK ID of the No. 1 seat is set to MASTER, and
the COURSE SELECT is set to MAJORITY VOTE, the course selection is

determined by majority selection. If the number is even as in 2 versus
2, the easiest one will be chosen.



17-5 CAUTIONS TO BE HEEDED WHEN IN THE TEST MODE
The machines connected for the communications play perform the NETWORK
CHECK at the time the power is turned on and when exiting the test mode.
The communications play by all of the machines is not possible unless
all of the machines which were connected for the communications play
simultaneously perform the NETWORK CHECK. Should the testing become
necessary for even one machine, all of the remaining machines are
required to enter the test mode. When the test is finished for the unit
which required the test, all of the machines are to exit from the test
mode at the same time.
Also, when the setting of the DIP SW on the DRIVE BD. is changed,
similarly turn the power off and then turn it back on again for all of
the machines.



18. PARTS LIST
CD TOP ASSY VIRTUA RACING TWIN ' (D-1/4)

@9
2]
|

|

]
T

\
—
l—__a/l'———

14
7

e time of Sluf-ment PN LA

' _ T
D

:@ /oo H=:— : 0 "
/LR o /H@

@@ GO SOBE e@@eea

RIGHT 16T
S!DF
B



(D TOP ASSY VIRTUA RACING TWIN (D-2/4)
ITEM NO. PART NO. DESCRIPTION NOTE
1 BVG-0015 ASSY SHIELD CASE TWIN
2 BVG-10001 ASSY FRONT CABINET
3 BVG-20001 ASSY REAR CABINET
4 833-8942 , GAME BD VIRTUA RACING TWIN
5 BVG-0009 JOINT BRKT L
6 BVG-0010 JOINT BRKT R
7 421-5800-191 | ORIGINAL SEAL VIRTUA RACING
8 421-6594 STICKER SERIAL NO INFO
16 421-7987 STICKER ELEC SPEC
17 421-7988 STICKER SERIAL NUMBER
18 SCM-4111 KEY BAG
19 421-6709 STICKER, SERVICE INSTR ENG
20 421-7515 STICKER FIBER CABLE TX/RX
21 BVG-0100 ASSY NUMBER BOX
24 BVG-0017-01 | NUMBER PLATE 1
25 BVG-0017-02 | NUMBER PLATE 2
28 BVG-0027 HOLE PLATE
29 SGM-4040 POLYETHYLEN COVER 950X 1350 X 1800
30 BVG-0032 WIRE COVER
31 BVG-0033 SHIPPING BRKT §
32 BVG-0150 ASSY BILLBOARD
33 BVG-0029 TOP PANEL LIGHT
101 600-6047-07 | ASSY FIBER CABLE 07 MB




(@ TOP ASSY VIRTUA RACING TWIN (D-3/4)
ITEM NO. | PART NO. DESCRIPTION NOTE

201 039-0125 HEX BLT BLK W/FS M8Xx35 '

202 008-0416 TMP PRF SCR TH M4 X16

203 090-0024 SCOCH ELEC TAPE UL10 19mmX 55M

204 029-0169 TMP PRF SCR TH CHROME M4Xx16

205 029-0024 S-TITE SCR FH M3Xx8

206 069-0119 FLT WSHR BLK 4.4-10X%1.6

207 000-0416-FS | M SCR PH W/FS M4 x16

401 601-6604-70 | CARTON BOX 70

402 SGM-2675 POLYETHYLENE BAG  240x 370

403 420-6056-02 | OWNERS MANUAL VIRTUA RACING TWIN ENG 3

404 421-8230-01 | ADJUST INSTR SH BVG ENG

420-5962 DSPL MANUAL 26" 200-5187 ENG

40 420-5963 DSPL MANUAL 26" 200-5195 ENG

406 540-0006-01 | WRENCH FOR TAMP PRF SCR DUAL TYPE M4

407 540-0007-01 | WRENCH FOR TAMP PRF SCR DUAL TYPE M5

408 220-5130 VOL CONT B-5K OHM

409 BVG-1019 STICKER FRONT GLASS NO3

410 BVG-1020 STICKER FRONT GLASS NO4

411 BVG-1021 STICKER FRONT GLASS NO5

412 BVG-1022 STICKER FRONT GLASS NO6

413 BVG-1023 STICKER FRONT GLASS NO7

414 BVG-1024 STICKER FRONT GLASS NO8

415 BVG-0017-03 | NUMBER PLATE 3

416 BVG-0017-04 | NUMBER PLATE 4

417 BVG-0017-05 | NUMBER PLATE 5

—44-




(D TOP ASSY VIRTUA RACING TWIN (D-4/4)
ITEM NO. |  PART NO. DESCRIPTION NOTE
418 | BVG-0017-06 | NUMBER PLATE 6
419 | BVG-0017-07 | NUMBER PLATE 7
420 | BVG-0017-08 | NUMBER PLATE 8
421 | 540-0015-01 | WRENCH FOR TAMP PRF SCR DUAL TYPE M6
514-5036-10000 FUSE  ¢6. 430 10000mA 125V ACI00 1207
= AC220~2407
514-5037-7000 | FUSE 6.4 30 7000mA 250V e
423 |390-5412 | LAMP 110V 25W (TOZAI $35 E17C)
424 |INST NO.587-01| INSTALLATION INSTR VIRTUA RACING TWIN ENG
BVG-0026 | SHIPPING BRKT
000-0525-FS | M SCR PH W/FS M5x 25
421-6119-91 | STICKER FCC USA
421-6120 | STICKER SEGA USA USA
1092-1 SEGA VIRTUA RACING TWIN




@ ASSY SHIELD CASE TWIN (BVG-0015)

ITEM NO. | PART NO. DESCRIPTION NOTE
1 BVG-0002 SHIELD CASE MAIN
2 BVG-0003 SHIELD CASE LID MAIN
3 839-0531 FILTER BD MAIN
101 280-5079 NYLATCH GROMMET
102 280-5080 NYLATCH PLUNGER
103 260-0046 "FAN MOTOR DC5V___
260-0049 FAN MOTOR DC5V (IKURA SEIKI D92A2H)
104 209-0023 CONN CLOSED END
201 010-0308-F | S-TITE SCR PH W/F M3x8
202 000-0335-F | M SCR PH W/F M3% 35
301 600-6178-71 | WIRE HARN RGB
302 600-6178-106 | WIRE HARN SHIELD CASE FAN




(3 ASSY NUMBER BOX (BVG-0100) (D-1/2)




(3 ASSY NUMBER BOX (BVG-0100) (D-2/2)
ITEM NO. PART NO. DESCRIPTION NOTE
1 BVG-0101 NUMBER BOX
2 BVG-0102 NUMBER PLATE FRAME
3 BVG-0103 WIRE COVER
4 BVG-0104 HOOK PLATE
5 BVG-0105 BLIND LID
6 BVG-0106 SPACER
101 214-0110 BULB SOCKET
102 390-5412 LAMP 110V 25W (TOZAI $35 E17 C)
103 280-0419 HARNESS LUG
104 601-0460 PLASTIC TIE BELT 100mm
201 029-0169 TMP PRF SCR TH CHROME M4x16
202 008-0416 TMP PRF SCR TH M4x16
203 008-0425 TMP PRF SCR TH M4 X 25
204 069-0110 FLT WSHR CRM 4.4-16X1.6
205 051-0004 FLG NUT M4
206 029-0059 W SCR RH BLK W/F 3.5%16
207 005-3120 W SCR RH 3.1x20
208 000-0416-S | M SCR PH W/S M4 <16
301 600-6190-144 { WIRE HARN LAMP

—48—-




(@ AsSY BILLBOARD (BVG-0150)

/
- . [1]
— 0 =
ITEM NO. |  PART NO. DESCRIPTION NOTE
1 | BVG-0151 BILLBOARD BOX

101  [390-5276-20-01 ASSY FL UNIT 20W EX
102 | 209-0032 CONN CLOSED END
103 | 601-0460 PLASTIC TIE BELT 100mn
104 | 280-5225 CORD CLAMP 21 .
201 | 000-0416-FS | M SCR PH W/FS M4X 16
301 | 600-6190-138 | WIRE HARN FRONT BILL BD.

—49—-




(5) METER UNIT (BVG-1012)

(2
/S
+- +' 17
/ /0/ 3
[ ] [ 7. / &/
//
| |
[ 1
ITEM NO. PART NO. DESCRIPTION NOTE
1 105-5168 METER BRKT DOUBLE
2 421-6591-01 | STICKER COIN METER
101 220-5064 MAG CNTR 6DIG DC5V W/L & DIO
102 601-0460 PLASTIC TIE BELT 100mm
301 600-6190-47 | WIRE HARN COIN METER LP
302 600-6190-89 | WIRE HARN COIN METER RP

50—




(D-1/2)

® AC UNIT (BVG-1015)

/
N ﬁ
~X
,/.T@ @%Q Q)
i z
: 0@
B &
/| \ |
€ 4 /@
\ | y
v ) I 7
- © © J




(®) AC UNIT (BVG-1015) (D-2/2)
ITEM NO. PART NO. DESCRIPTION NOTE
1 BVG-1026 AC BRACKET
2 421-6526 STICKER ON OFF
3 421-6516 STICKER EARTH
4 421-6595~ STICKER ~A
104 514-5030 FUSE HOLDER
105 280-0417 TERMINAL BINDING POST BLACK
106 509-5234 SW TOGGLE 25A
107 509-0049 SWITCH STOPPER 12¢
110 280-5234 RUBBER GROMMET ¢ 26 W/COVER
111 601-0460 PLASTIC TIE BELT 100mm
112 270-5022 NOISE FILTER 20A
O e s
114 280-5134-6N4 | BUSHING STRAIN RELIEF 6N4
115 310-5029-F20 | SUMITUBE F F20MM
514-5036-10000 FUSE 6.4¢ X 30 10000mA 125V | AC100~120V AREA
e 514-5037-7000 | FUSE 6.4¢ X30 7000mA 250V | AC220~240V AREA
201 010-0308-F | S-TITE SCR PH W/F M3x8
302 600-6190-76 | WIRE HARN AC UNIT 1
303 600-6190-77 WIRE HARN AC UNIT 2
305 600-6190-79 | WIRE HARN AC UNIT 4

_52_




@ SW UNIT (BVG-1016) | (0-1/2)

@

@@@dﬁ

LEFT FLATER
O |8l T&3T SERVICE oa-navena O

RIGHT PLAYER

000

_53_



(D SW UNIT (BVG-1016) (D-2/2)
ITEM NO. PART NO. DESCRIPTION NOTE
1 UCQ-1035 SWITCH BRACKET
2 421-7718 STICKER SW INSTR 2P
101 601-0042 KNOB 22mm
102 220-5179 VOL CONT B-5K OHM
103 509-5028 SW PB IM
104 601-0460 PLASTIC TIE BELT 100mm
301 600-6190-44 | WIRE HARN TEST LP
302 600-6190-45 | WIRE HARN SOUND VR LP
303 600-6190-86 | WIRE HARN TEST RP
304 600-6190-87 | WIRE HARN SOUND VR RP
305 600-6190-117 | WIRE HARN DEMAG LR




ASSY HANDLE MECHA (BVG-1350) (D-1/5)

$9 9 Q@Q@

N N, \\ N \
Dy \

\".‘ \, \.

/.—/,‘ (?'

L]

r

°
LA

]
@2

/

t;mm

)
/

/

0

-_ T \e \ .
- \@ N+

._55_




ASSY HANDLE MECHA (BVG-1350) (D-2/5)
ITEM NO. PART NO. DESCRIPTION NOTE
1 BVG-1311 HANDLE BASE
s BVG-1312 HANDLE LID
3 BVG-1313 HANDLE SHAFT
4 BVG-1314 STOPPER ARM
5 BVG-1315 STOPPER RUBBER
6 BVG-1316 STOPPER BRKT
7 BVG-1317 SWING ARM
8 BVG-1318 SWING ARM SHAFT
9 SOR-2112 BEARING SHAFT
10 SOR-2113 SPACER
11 BVG-1319 DRIVE PULLY
12 BVG-1320 DRIVEN PULLY
13 BVG-1321 TENSIONER PULLY
14 BVG-1322 TENSIONER SHAFT
15 BVG-1323 CENTER COLLAR
16 SLC-1141X WHITE CAM
17 BVG-1324 STOPPER KEY
18 BVG-1325 BEARING HOUSING
19 BVG-1326 CLUCH PLATE
20 BVG-1327 SPACER 20-26x2
21 POW-2008 KEY
22 BVG-1329 SPRING HOOK
23 BVG-1330 VR BRKT
24 BVG-1331 EXT SPRING
25 BVG-1221 GEAR HOLDER
26 BVG-1339 WIRE LID




ASSY HANDLE MECHA (BVG-1350) (D-3/5)
ITEM NO. PART NO. DESCRIPTION NOTE

27 SLC-1130 ADJUST RING

28 BVG-1340 FLT WSHR 8.1-12X2

29 BVG-1341 FLT WSHR 4.1-12X2

30 BVG-1342 KEY 4X3.7X16

31 BVG-1344 ADJUST PLATE 0.2

32 BVG-1345 ADJUST PLATE 0.4

33 BVG-1346 ADJUST PLATE 0.6

34 BVG-1347 ADJUST PLATE 0.8

35 BVG-1348 ADJUST PLATE 1.0

36 BVG-1349 SPACER PLATE

101 601-6957-92 | BEVEL GEAR 15

102 601-6958 BEVEL GEAR 60

103 601-6172 GEAR 48

104 601-6959 GEAR 64

105 220-5373 VOL CONT B-5K OHM

106 601-6946 PARTICLE CLUTCH BRAKE (OGURA OPC-20)

107 350-5235 MOTOR AC100V 1250/1550rpm W/H
108 280-5008 CORD CLAMP @15

109 601-0460 PLASTIC TIE BELT 100mm

110 350-5240 TIMING VELT 5M TYPE (= #@® 375-5M-9)
111 100-5018 BALL BEARING ¢38

112 100-5133 BEARING ¢ 32 (NSK 6201 ZZ)

113 100-5112 BEARING ¢ 17 (NSK 6003 ZZ)

114 209'-0023' CONN CLOSED END

115 310-5029-F10 | SUMITUBE F F10MM




ASSY HANDLE MECHA ‘(BVG-1350) (D-4/5)

ITEM NO. PART NO. ‘ DESCRIPTION NOTE

116 310-5029-G20 | SUMITUBE F G20MM

117 100-5041 BEARING (NSK F688ZZ)

201 029-0427 HEX SKT H CAP SCR M4X10

202 029-0428 HEX SKT H CAP SCR M5X12

203 000-0412-FS | M SCR PH W/FS§ M4 x 12

204 000-0310-FS | M SCR PH W/FS M3x10

205 028-0019 SET SCR HEX SKT CP UNBR M4 X8

206 028-0053 SET SCR HEX SKT CP M6x8

207 061-0004 SPR WSHR M4
208 061-0005 SPR WSHR M5
209 061-0006 SPR WSHR M6
210 061-0008 SPR WSHR M8
211 050-0006 HEX NUT M6
212 050-0008 HEX NUT M8
213 065-0007 E RING Tmm

214 028-0034 SET SCR HEX SKT CUP M3x8

215 069-0007 FLT WSHR 4.4-16X%1.6
216 030-0845 HEX BLT M8 x 45

217 069-0144 STP RING S12

218 069-0145 STP RING H32

219 060-0008 FLT WSHR M8

220 060-0005 FLT WSHR M5

221 069-0148 FLT WSHR 20-26x0. 2

301 600-6190-37 | WIRE HARN HANDLE VR




ASSY HANDLE MECHA (BVG-1350)

(D-5/5)

ITEM NO. !

PART NO.

DESCRIPTION

NOTE

302

600-6190-139

WIRE HARN HANDLE VR2

303

600-6190-140

WIRE HARN MOTOR




(@ ASSY BUTTERFLY SHIFT (BVG-1353X) (D-1/2)

_60_



(9 ASSY BUTTERFLY SHIFT (BVG-1353X) (D-2/2)
ITEM NO. PART NO. DESCRIPTION NOTE
1 |BVG-1351 | BOSS
2 SLC-1313 SHIFT PLATE
3 SLC-1314 PIVOT
4 SLC-1315X PLUNGER
5 SLC-1316 COMP SPRING
6 SLC-1317 SPRING LID
8 BVG-1354 SW BRKT
9 117-0141 PLATE LOCK
10 310-0012 PAPER INSULATOR
101 509-5387 SW MICRO TYPE (AH71557K)
102 280-5124-03 | NYLON CLAMP NK03
201 000-0408-S | M SCR PH W/S M4x8
203 000-0316-FS | M SCR PH W/FS M3x16
204 001-0512 M SCR FH M5X%12
205 001-0525 M SCR FH M5x%25
206 010-0312-F S-TITE SCR PH W/F M3x12
207 | 051-0005 FLG NUT M5
301 600-6190-40 | WIRE HARN SHIFT SW




@ ASSY FRONT SUB CABINET (BVG-1500)

| @@@@@%
@Ev

(D-1/4)

fg
1 \ ﬁ%@@
i /’/
/ﬁ\\\\\wi rrT.. -

( u /|| | | s

L O Y I Y W,

D DSOE




@D ASSY FRONT SUB CABINET (BVG-1500) (D-2/4)
ITEM NO. | PART NO. DESCRIPTION NOTE

1 |BVG-1501 | WOODEN FRONT CABINET

2 BVG-1502 | BACK BOARD

3 IBVG-1503 | MONITOR BRKT

4 BVG-1504 | FLOOR NAT LEFT

5 | BVG-1505 | FLOOR NAT RIGHT

6 BVG-1506 | PROTECTOR CENTER-L

7 BVG-1507 | PROTECTOR CENTER-R

8 |BVG-1508 | CORNER PROTECTOR-L

9 BVG-1509 | CORNER PROTECTOR-R

10 BVG-1510 | PROTECTOR UNDER

12| BVG-1512 | CONT HOLDER BRKT L

13 |BVG-1513 | CONT HOLDER BRKT R

14 | up-1018 AIR VENT

15 | 601-5699 | LEG ADJUSTER BOLT M16X75

16 | ARC-1006 | LEG BRACKET

17 |601-5471 | CASTER

18 | DP-1167 NG LKG

19 |220-5380 | MAG LOCK MASTER W/0 KEY
20 | 220-5381 | KEY MASTER FOR 220-5380
21 | 220-5046-91 | MAGNETIC LOCK W/KEYS
22 | HN-1050 SPACER RING
23 |109-0045 | KEY HOLDER

220-5128~ | ASSY COIN CHUTE 2DOOR ~ OTHER

#5311 | DOUBLE DOOR FRME W/CASH DOOR o s
25 | 105-5068 | PLATE TONGUE STOPPER
2 | 105-5169 | LOCK BRACKET W




@0 ASSY FRONT SUB CABINET (BVG-1500) (D-3/4)
ITEM NO. | PART NO. DESCRIPTION NOTE
105-5172 | CHUTE PLATE DOUBLE OTHER

G v CHUTE PLATE MARS PR MARS

98 | 117-5233 | PLATE LEG BRACKET BLACK

29 |117-5234 | PLATE 6-40

30 | 117-5236 | PLATE 6-60

31 |BVG-1025 | COMMUNICATION PLATE

32 |BVG-0014 | CONNECTOR PLATE

101 | 601-0460 | PLASTIC TIE BELT 100mm

102 |280-5234 | RUBBER GROMMET 26 W/COVER

201 | 008-0430  |TMP PRF SCRTH  M4x30

202 | 008-0420 | TMP PRF SCRTH  M4x20

203 |039-0127 | CRG BLT CRM M6 X 40

204 | 031-0630-B | CRG BLT BLK M6 X 30

205 | 039-0126 | HEX BLT WFS  M6X35

206 | 039-0112 | HEX BLT BLK W/FS MG 25

207 | 051-0006 | FLG NUT M6

208 | 046-0001 | SCR NAIL THH STNLS 1.5X16

209 | 059-0022 | HEX NUT M16

210 | 000-0308-FS |M SCR PH W/FS  M3x8

211 | 000-0416-FS |M SCR PH W/FS  M4X16

212 | 000-0435 | M SCR PH M4 X 35

213 | 005-3513-F | W SCR RH W/F  3.5X13

301 | 600-6190-46 | WIRE HARN COIN LP




-+

@ ASSY FRONT SUB CABINET (BVG-1500) (D-4/4)
ITEM NO. PART NO. DESCRIPTION NOTE
302 600-6190-88 | WIRE HARN COIN RP
303 600-6190-136 | WIRE HARN COIN CHUTE EARTH




o . — = - 1= -~ [ Y SSESE — N S—— N — N S—

© (D-1/2)

-2050)

DHPE BOQ

@ ASSY REAR SUB CABINET (BVG



@ ASSY REAR SUB CABINET (BVG-2050) (D-2/2)
ITEM NO. PART NO. DESCRIPTION NOTE
1 BVG-2051 REAR CABINET
2 BVG-2052 EDGE GUARD L
3 BVG-2053 EDGE GUARD R
4 BVG-2054 FLOOR MAT L
5 BVG-2055 FLOOR MAT R
6 BVG-2056 PROTECTER FRONT
7 BVG-2057 LID BRKT
8 BVG-2058 MAINTENANCE LID L
9 BVG-2059 MAINTENANCE LID R
10 BVG-2060 HINGE 700
11 BVG-2061 LEG ADJUSTER PLATE
12 BVG-2062 BOARD BASE
13 601-5699 LEG ADJUSTER BOLT M16X%75
14 601-5471 CASTER
15 BVG-2064 AIR VENT WHITE
16 HN-1042X FAN BRKT
17 BVG-2075 CORNER BRKT
18 BVG-2076 AIR VENT INNER
Tt e
102 209-0023 CONN CLOSED END

—-67—




@ ASSY SHIELD CASE 1/0 TWIN (BVG-2063) (D-1/2)

(OB

101102

0

—68—



@ ASSY SHIELD CASE 1/0 TWIN (BVG-2063)" (D-2/2)
ITEM NO. PART NO. DESCRIPTION NOTE

1 BVG-2068 SHIELD CASE TWIN

2 BVG-2069 SHIELD CASE LID TWIN

3 837-8936 1/0 BD VIRTUA RACING

] 839-0532 FILTER BD 1/0 A

6 839-0533 FILTER BD 1/0 B
101 280-5079 NYLATCH GROMMET
102 280-5080 NYLATCH PLUNGER
103 601-0460 PLASTIC TIE BELT 100mm
201 010-0310-F | S-TITE SCR PH W/F M3Xx10
202 029-0024 | S-TITE SCR FH M3x8
301 600-6190-120 | WIRE HARN 1/0 SHIELD CASE LP 1
302 600-6190-121 | WIRE HARN 1/0 SHIELD CASE LP 2
303 600-6190-122 | WIRE HARN 1/0 SHIELD CASE LP 3
304 600-6190-123 | WIRE HARN 1/0 SHIELD CASE LP 4
305 600-6190-124 | WIRE HARN 1/0 SHIELD CASE LP 5
306 600-6190-125 | WIRE HARN 1/0 SHIELD CASE LP 6
307 600-6190-126 | WIRE HARN 1/0 SHIELD CASE RP 1
308 600-6190-127 | WIRE HARN 1/0 SHIELD CASE RP 2
309 600-6190-128 | WIRE HARN 1/0 SHIELD CASE RP 3
310 600-6190-129 | WIRE HARN 1/0 SHIELD CASE RP 4
311 600-6190-130 | WIRE HARN 1/0 SHIELD CASE RP 5
312 600-6190-131 | WIRE HARN 1/0 SHIELD CASE RP 6

—69-—




@3 ASSY SEAT (BVG-2065) - (D-1/3)

=

[

I

&%

——
e
e
P
-

&5 (3)
N
NG,
7
()EXD

RS



@3 AssSY SEAT (BVG-2065) (D-2/3)
ITEM NO. |  PART NO. DESCRIPTION NOTE
1 | BVG-2070 FRONT PIECE
2 | BVG-20T1 BACK PIECE
3 | BVG-2072 TOP PIECE
4 | BVG-2073 SPEAKER NET
6 | BVG-2078 TNG RETAINER
7 | BVG-2080 SP. BASE
8 | BVG-2081 SP. BRKT
9 | BVG-2082 JOINT BRKT
10 | BVG-2083 UPPER HOLDER
11 | BVG-2084 LOWER HOLDER
12 | BVG-2085 BILLBOARD BVG TWIN
13 | BVG-2086 | ASSY HINGE R
14 | BVG-2087 ASSY HINGE L
16 | BVG-2091 STICKER T-WIN
17 | BVG-2092 STICKER V12
101 | 130-5078 ASSY SPEAKER BOX YST
102 [390-5276-30-01 ASSY FL UNIT 30W EX
103 | 209-0032 CONN CLOSED END
104 | 601-0460 PLASTIC TIE BELT 100mm
105 | 280-5225 | CORD CLAMP 21
201 | 000-0425-FS | M SCR PH W/FS M4 X 25
202 | 000-0512 M SCR PH M5 12
203 | 001-0512 M SCR FH M5x12
204 | 001-0516 M SCR FH M5x16




@3 AsSY SEAT (BVG-2065) (D-3/3)
ITEM NO. PART NO. DESCRIPTION NOTE

205 029-0014 M SCR TH CRM M4Xx12

206 029-0329 M SCR TH CRM M4 Xx16

207 030-0612 HEX BLT M6Xx12

208 039-0112 HEX BOLT BLK W/FS M6x25

209 047-0019 RVT OPEN TYPE BLK 3.2X10

210 060-0005 FLT WSHR M5

211 060-0006 FLT WSHR M6

212 061-0006 SPR WSHR M6

213 061-0005 SPR WSHR M5

301 600-6190-70 | WIRE HARN SP LP

302 600-6190-72 | WIRE HARN REAR FL

303 600-6190-113 | WIRE HARN SP RP

-72—-




- @ ASSY FRONT CABINET (BVG-10001) - (D-1/6)




@D ASSY FRONT CABINET (BVG-10001) (D-2/6)
ITEM NO. | PART NO. DESCRIPTION NOTE
1 |BVG-1500 | ASSY FRONT SUB CABINET
BVG-13004 | ASSY CONT PNL TWIN W/COVER MARS o MARS
® TING-13005 | ASSY CONT PNL THIN W/COVER EXP OTHER
3 |BVG-14001 | ASSY ACCEL & BRAKE
4 |BVG-1015 | AC UNIT
5 | BVG-40003 | ASSY TRANSFORMER
6 |BVG-1016 | SW UNIT
200-5187-24 | ASSY CLR DSPL 26 TYPE 24K 100V (NANAO)
" o-siesas | st CLR DSPL 26 TYPE 24K 100V (SANWA)
8 |280-5112 | BUSH FOR TV
9 |280-5113 | COLLAR FOR TV
10 | 280-5114 | SPACER 6.4-25x2
11 |RDY-1028 | TV MASK 26TYPE
12 |BVG-1007 | FRONT GLASS
13 |BVG-1008 | PANEL MOUNT BRKT
14 | 117-5235 | PLATE 6-30
15 | BVG-1009 | GLASS HOLDER
16 |BVG-1010 | GLASS GUIDE UPPER
17 |BVG-1011 | REAR LID
18 |BVG-2005 | AIR VENT
19 | BVG-2006 | CROSS FAN HOLDER
20 |BVG-1012 | METER UNIT
21  |BVG-1013 | CUSHION L
22 |BVG-1014 | CUSHION §
23 | 422-0426-01 |PLY INSTR SH V.R. TWIN ENG
24 |253-5366 | CASH BOX




ey

@49 ASSY FRONT CABINET (BVG-10001) (D-3/6)
ITEM NO. | PART NO. DESCRIPTION NOTE
25 | 421-7308~ | DENOMINATION SHEET 1GAME~
2 | 421-6682 STICKER SERVICE INSTR
21 | 421-7020 STICKER CAUTION FORK
28 | 421-7993 STICKER FOR INSTR
29 | BVG-1017 STICKER FRONT GLASS NO.1
30 | BVG-1018 STICKER FRONT GLASS NO.2
31 | BVG-1031 FLOOR PLATE
101 | 260-0045 CROSS FLOW FAN DC50V
102 | 280-5225 | CORD CLAMP 21
103 | 280-0419 HARNESS LUG
104 | 601-0460 PLASTIC TIE BELT 100mm
105 | 117-5166 TERMINAL 5P-5P SHORT
106 | 400-5101 SW REGU AC90-240V +50V 1A
108 | 838-9081 VARIABLE REG AND MOTOR CTRL BD
109 | 839-0233-02 | SSR AC 2A DC 5V BD
110 | 270-5009 | LINE FILTER
201 | 005-3516 W SCR RH 3.5x16
202 | 005-3125 W SCR RH 3.1x25
203 | 005-3113-F | W SCR RH W/F 3.1x13
204 | 006-3110 W SCR FH 3.1x10
205 | 039-0154 HEX BLT BLK W/FS M8 30
206 | 029-0433 TMP PRF SCR TH  MGX30
207 | 039-0126 HEX BLT W/FS - M6x35
208 | 039-0087 CRG BLT CRM M6 % 30




@ ASSY FRONT CABINET (BVG-10001) (D-4/6)
ITEM NO. PART NO. DESCRIPTION NOTE

209 051-0006 FLG NUT M6

210 000-0416-FS | M SCR PH W/FS M4 x 16

211 000-0530-S | M SCR PH W/S M5 x 30

212 069-0001 FLT WSHR 5.5-20%X1.6

213 008-0416 TMP PRF SCR TH M4 x 16

214 008-0420 TMP PRF SCR TH M4 X 20

216 031-0525-B | CRG BLT BLK M5 % 25

217 051-0005 FLG NUT M5

218 000-0408-FS | M SCR PH W/F§ Max8

219 090-0009 DOUBLE FACE TAPE 10mmX 50M/ROLL (NITTO NO501)

220 090-0024 SCOCH ELEC. TAPE UL10  19mmX<55M

221 069-0017 FLT WSHR BLK M5

222 069-0028 FLT WSHR BLK 6.2-15X%1.2

301 600-6190-03 - | WIRE HARN XFMR PWR

302 600-6190-04 | WIRE HARN XFMR UNIT PWR

303 600-6190-05 | WIRE HARN 50V REG PWR

304 600-6190-06 | WIRE HARN XFMR UNIT EARTH

305 600-6190-07 | WIRE HARN CROSS FAN 1

306 600-6190-08 | WIRE HARN CROSS FAN 2

307 600-6190-09 | WIRE HARN EARTH JP

309 600-6190-11 | WIRE HARN HANDLE MECHA EXT 1

310 600-6190-12 | WIRE HARN HANDLE MECHA EXT 2

311 600-6190-13 | WIRE HARN CTRL BD EXT 1

312 600-6190-14 | WIRE HARN CTRL BD EXT 2

313 600-6190-15 | WIRE HARN CTRL BD EXT 3

-76—




@ ASSY FRONT CABINET (BVG-10001) (D-5/6)
ITEM NO. PART NO. DESCRIPTION NOTE
314 600-6190-16 | WIRE HARN CTRL BD EXT 4
315 600-6190-17 | WIRE HARN CTRL BD EXT 5
316 600-6190-18 | WIRE HARN CTRL BD PWR 1
317 600-6190-19 | WIRE HARN CTRL BD PWR 2
318 600-6190-20 | WIRE HARN CTRL BD PWR 3
319 600-6190-21 | WIRE HARN ELEC PWR EXT 1
320 600-6190-22 | WIRE HARN ELEC PWR EXT 2
321 600-6190-23 | WIRE HARN ELEC PWR EXT 3
322 600-6190-24 | WIRE HARN ELEC PWR EXT 4
323 600-6190-25 | WIRE HARN MONITOR PWR EXT 1
324 600-6190-26 | WIRE HARN MONITOR PWR EXT 2
325 600-6190-27 | WIRE HARN MONITOR RGB EXT 1
326 600-6190-28 | WIRE HARN MONITOR RGB EXT 2
3217 600-6190-29 | WIRE HARN MONITOR DEMAG EXT1
328 600-6190-30 | WIRE HARN MONITOR DEMAG EXT2
329 600-6190-31 | WIRE HARN 1/0 LP EXT 1
330 600-6190-32 | WIRE HARN [/0 LP EXT 2
334 600-6190-36 | WIRE HARN 1/0 LP EXT 6
335 600-6190-48 | WIRE HARN EXTEND LP EXT 1
337 600-6190-80 | WIRE HARN 1/0 RP EXT 1
338 600-6190-81 | WIRE HARN 1/0 RP EXT 2
342 600-6190-85 | WIRE HARN 1/0 RP EXT 6

-77-




@9 ASSY FRONT CABINET (BVG-10001) (D-6/6)
ITEM NO. PART NO. " DESCRIPTION NOTE

343 600-6190-90 | WIRE HARN EXTEND RP EXT 1

345 600-6190-132 | WIRE HARN FRONT CABI EARTH 1

346 600-6190-137 | WIRE HARN HANDLE VR2 EXT

348 600-6190-142 | WIRE HARN SSR PWR

349 600-6190-143 | WIRE HARN LAMP EXT

350 600-6190-10 | WIRE HARN FRONT BILL BD EXT

—78—




@ ASSY CONT PNL TWIN W/COVER MARS (BVG-13004) (D-1/3)

-79-



@ ASSY CONT PNL TWIN W/COVER MARS (BVG-13004)

NGH NO. | PART NO. DESCRIPTION org/”
N | B6-1350 | ASSY HANDLE MECHA /
2 \| BVG-1353K | ASSY BUTTERFLY SHIFT
3 |DNG-1370 | CONTROL PANEL N BLAK
4 | BVG)S71 | CONTROL WOOD PANEL N
5 | BVG-133 | HANDLE COLLAR /
6 | BVG-1356 '\ | CONTROL PANEL OUTER /
7 | BVG-1352 IFT COVER /
B |BVG-1359 | SW NATE ARS /
9 |RDH-2001 | STEERINGWHEEL @270 /
10 |BVG-1212 | STEERING DNgLeu BvG  /
N4
101 | 601-0460 | PLASTIC TIE BELT Q0mn
102 |280-5225 |como cLaw e/ N\
103 | 280-0413 | HARNESS Ly¢ \
104 | 509-5445-RE | SW PB RED 2632 W/LAP \
105 | 509-5445-BL | SW B BLUE 2632 W/LAWP \
106 | 509-5445-YE |4W PB YELLOW 2632 W/LAP N\
107 | 509-5445-GR’ | SW PB GREEN 2632 W/LAMP \
108 | 509-52 PUSH BUTTON SW 1T YELLOW W/LAMP \
109 | S10A08 | spiLaL Tuse @15 odoc \
110 |S09-5572 | PUSH BUTTON SW 1T GREEN WLAMP
/
261 |031-0830 | CRG BLT M8X30 \
/202 | 050-0008 | HEX NUT M8 \
203 | 061-0008 | SPR WSHR M8 \
204 | 050-0006 | HEX NUT MG




ASSY CONT PNL TWIN W/COVER MARS (BVG-13004)

(D-3/3)

PART NO.

DESCRIPTION

NOTE /

205 \koeg-oooz

FLT WSHR 6.5-19%1.2

/

206 | 038-0019 | SET SCR HEX SKT CP UNBR M2x8 /
207 | 008-D410 | TMP PRF SCR TH M4x10 /
208 | 051-000N | FLG NUT M4
209 | 008-0416 \|THP PRF SCR TH M4x16
210 [069-0048 | MT WSHR BLK 8.5-22x1.6
21l | 000-0416  |M SCRPH M4X16 /
212 |069-0007 | FLT WSHN 4.4-16X1.6 /
23 0290119 | THP PRF SCANTH CHROME Mex 12/
N
301 | 600-6190-41 | WIRE HARN START SN,/
302 | 600-6190-42 | WIRE HARN VIEW SW
303 | 600-6190-43 | VIRE HARN VIEW L\
304 | 600-6190-135 | VIRE HARN HAWK(E BARTH  \
305 | 600-6190-149 | WIRE HARN MARS 5 \

o= - N

/

/

—-81—



@ ASSY CONT PNL TWIN W/COVER EXP (BVG-13005) (D-1/3)

1]

—a—3 -

4
fl-"ll' |




@® ASSY CONT PNL TWIN W/COVER EXP (BVG-13005) (D-2/3)
ITEM NO. |  PART NO. DESCRIPTION NOTE
1 |BVG-1350 | ASSY HANDLE MECHA Il
2 |BVG-1353K | ASSY BUTTERFLY SHIFT
3 |BVG-1370 | CONTROL PANEL N BLANK
4 |BVG-1371 | CONTROL WOOD PANEL N
5 | BVG-1334X | HANDLE COLLAR
6 |BVG-1356 | CONTROL PANEL OUTER
T |BVG-1352 | SHIFT COVER
8 |BVG-1358 | SW PLATE ENG
9 | RDM-2001 | STEERING WHEEL ¢270
10 | BVG-1212 | STEERING EMBLEM BVG
101 | 601-0460 | PLASTIC TIE BELT 100mn
102 | 280-5225 | CORD CLAMP 21
103 | 280-0419 | HARNESS LUG
104 | 509-5445-RE | SW PB RED 2632 W/LAMP
105 | 509-5445-BL | SW PB BLUE 2632 W/LAMP
106 | 509-5445-YE | SW PB YELLOW 2632 W/LANP
107 | 509-5445-GR | SW PB GREEN 26X 32 W/LAMP
108 |509-5218 | PUSH BUTTON SW 1T YELLOW W/LAMP
109 . | 310-3033 | SPILAL TUBE @15 0400M
201 | 031-0830 | CRG BLT M8 30
202 | 050-0008 | HEX NUT M8
203 | 061-0008 | SPR WSHR Mg
204 | 050-0006 | HEX NUT M6
205 | 069-0002 | FLT WSHR 6.5-19X 1.2

—-83-




@ ASSY CONT PNL TWIN W/COVER EXP (BVG-13005) (D-3/3)
ITEM NO. PART NO. DESCRIPTION NOTE

206 028-0019 SET SCR HEX SKT CP UNBR M4 X8

207 008-0410 TMP PRF SCR TH M4Xx10

208 051-0004 FLG NUT M4

209 008-0416 TMP PRF SCR TH M4X16

210 069-0048 FLT WSHR BLK 8.5-22Xx1.6

211 000-0416 M SCR PH M4Xx16

212 069-0007 FLT WSHR 4.4-16X1.6

213 029-0119 TMP PRF SCR TH CHROME M4 x12

301 600-6190-41 | WIRE HARN START SW

302 600-6190-42 | WIRE HARN VIEW SW

303 600-6190-43 | WIRE HARN VIEW LAMP

304 600-6190-135 | WIRE HARN HANDLE EARTH




@D ASSY ACCEL & BRAKE (BVG-14001) (D-1/3)




@ AsSY ACCEL & BRAKE (BVG-14001) (D-2/3)
ITEM NO. PART NO. DESCRIPTION NOTE

1 BVG-1420X FOOT PEDAL BASE

2 BVG-1421 ACCEL PEDAL

3 BVG-1422 BRAKE PEDAL

4 BVG-1423 PEDAL COVER FRONT

5 BVG-1424 PEDAL COVER REAR

6 BVG-1425 ACCEL SWING ARM

7 BVG-1426 BRAKE SWING ARM

8 BVG-1427 LINK ROD

9 BVG-1428 ACCEL JOINT

10 BVG-1429 BRAKE JOINT

11 BVG-1430 PEDAL SHAFT

12 BVG-1431 JOINT SHAFT

13 BVG-1432 PEDAL PIN

14 BVG-1433 COLLAR

15 BVG-1434 STOPPER RUBBER

16 BVG-1435 STOPPER PLATE

17 BVG-1436 RUBBER PLATE A

19 BVG-1438 WASHER

20 BVG-1439 GEAR PLATE

21 BVG-1440 PEDAL BASE PROTECTOR .
22 BVG-1441 COMP SPRING

23 BVG-1442 VR BRACKET
101 220-5130 VOL CONT B-5K OHM
102 601-5410 GEAR 15 &6
103 601-5943 GEAR 20 @15




@D ASSY ACCEL & BRAKE (BVG-14001) (D-3/3)
ITEM NO. PART NO. DESCRIPTION NOTE

104 601-6005 ADJUST GEAR

105 601-0460 PLASTIC TIE BELT 100mm

106 310-5029-F20 | SUMITUBE F F20MM

201 069-0143 FLT WSHR SPECIAL  10.1-14X0.2

202 000-0310-S | M SCR PH W/§  M3x10

203 000-0410-FS | M SCR PH W/FS M4x10

204 008-0406 TMP PRF SCR TH M4 X6

205 028-0001 SET SCR HEX SKT CP UNBR M3 x4

206 039-0060 CRG BLT STENLESS M4x10

207 045-0032 COT PIN 2Xx18

208 050-0004 | HEX NUT M4

209 054-0006 U NUT M6

210 054-0008 U NUT M8

211 060-0008 FLT WSHR M8

212 060-0010 FLT WSHR M10

213 060-0007 E RING 7mm

214 069-0149 FLT WSHR BLK 8.5-17%x1.2

215 069-0106 FLT WSHR 4.4-12X1.6

301 600-6190-38 | WIRE HARN ACCEL VR

302 600-6190-39 | WIRE HARN BRAKE VR

303 600-6190-134 | WIRE HARN ACCEL/BRAKE EARTH

—-87—-




(D-1/4)

@® ASSY REAR CABINET (BVG-20001)




@@ ASSY REAR CABINET (BVG-20001) (D-2/4)
ITEM NO. |  PART NO. DESCRIPTION NOTE
1 BVG-2050 ASSY REAR SUB CABINET
2 BVG-2063 ASSY SHIELD CASE 1/0 TWIN
3 BVG-40001 ASSY PWR SUPPLY LEFT
4 BVG-40002 ASSY PWR SUPPLY RIGHT
5 839-0542 AUDIO MIX BD
7 BVG-2065 ASSY SEAT
10 837-8939 SOUND BD VIRTUA RACING
11 TH-1015 LOCKING TONGUE
12 117-0062 PLATE LOCK RETAINER
101 280-5225 CORD CLAMP 21
102 280-0419 HARNESS LUG
103 601-0460 PLASTIC TIE BELT 100mm
104 220-5380 MAG LOCK MASTER W/0 KEY
201 005-3113-F | W SCR RH W/F 3.1x13
202 006-3110 W SCR FH 3.1x10
203 029-0024 S-TITE SCR FH M3x8
204 039-0112 | HEX BOLT BLK W/FS M6Xx25
205 000-0430-S | M SCR PH W/S M4 X% 30
206 000-0416-FS | M SCR PH W/FS M4Xx 16
207 005-3125 W SCR RH 3.1x25
208 006-3113 ¥ SCR FH 3.1x13
209 069-0007 FLT WSHR 4.4-16X1.6
210 061-0004 SPR WSHR M4
211 069-0111 FLT WSHR BLK 6.5-19%x1.2

—-89—




@® ASSY REAR CABINET (BVG-20001) (D-3/4)
ITEM NO. PART NO. DESCRIPTION NOTE
212 039-0067 HEX BLT BLK M6 < 30
213 069-0023 SPR WSHR BLK M6
301 600-6190-60 | WIRE HARN AMP J LP
302 600-6190-61 | WIRE HARN 1/0 BD PER LP
303 600-6190-62 | WIRE HARN JST TX LP
304 600-6190-63 | WIRE HARN JST RX LP
305 600-6190-64 | WIRE HARN SOUND BD PWR LP
306 600-6190-65 | WIRE HARN LINE MIX LP
307 600-6190-66 | WIRE HARN LINE OUT LP
308 600-6190-67 | WIRE HARN MAIN BD LP
309 600-6190-68 | WIRE HARN DC5V FAN LP EXT
310 600-6190-69 | WIRE HARN SP LP EXT
311 600-6190-71 | WIRE HARN REAR FL EXT
312 600-6190-73 | WIRE HARN DC24V FAN LP EXT
313 600-6190-75 | WIRE HARN RGB LP EXT
314 600-6190-102 | WIRE HARN AMP J RP
315 600-6190-103 | WIRE HARN 1/0 BD PWR RP
316 600-6190-104 | WIRE HARN JST TX RP
317 | 600-6190-105 | WIRE HARN JST RX RP
318 600-6190-106 | WIRE HARN SOUND BD PWR RP
319 600-6190-108 | WIRE HARN LINE MIX RP
320 600-6190-109 | WIRE HARN LINE OUT RP
321 600-6190-110 { WIRE HARN MAIN BD RP
322 600-6190-111 | WIRE HARN DC5V FAN RP EXT
323 600-6190-112 | WIRE HARN SP RP EXT




@® AsSSY REAR CABINET (BVG-20001) (D-4/4)
ITEM NO. PART NO. DESCRIPTION NOTE
324 600-6190-114 | WIRE HARN DC24V FAN RP EXT
325 600-6190-116 | WIRE HARN RGB RP EXT
326 600-6190-133 | WIRE HARN REAR CABI EARTH 1




@ ASSY PWR SUPPLY LEFT (BVG-40001) (D-1/2)

/0/ 20 g)

<
S

°o o °
o == @O,

—-92—



@ ASSY PWR SUPPLY LEFT (BVG-40001) (D-2/2)
ITEM NO. PART NO. DESCRIPTION NOTE

1 BVG-4003 WOODEN BASE TWIN

101 400-5196 SW REGU t5V104, 15V44, +12VIA

102 838-8689 AMP BD YST W/LOUDNESS

103 117-5167 TERMINAL 5P-2Px2 SHORT

104 280-5225 CORD CLAMP 21

105 280-0425 CORD CLAMP ¢10

106 601-0460 PLASTIC TIE BELT 100mm

107 280-0419 HARNESS LUG

201 005-3113-F | W SCR RH W/F 3.1x13

202 005-3120 W SCR RH 3.1X20

203 005-3516 W SCR RH 3.5X16

204 006-3110 W SCR FH 3.1X10

301 600-6190-50 | WIRE HARN PWR SPLY LP 1

302 600-6190-51 | WIRE HARN PWR SPLY LP 2

303 600-6190-52 | WIRE HARN PWR SPLY LP 3

304 600-6190-53 | WIRE HARN PWR SPLY LP 4

305 600-6190-54 | WIRE HARN PWR SPLY LP 5

306 600-6190-55 | WIRE HARN PWR SPLY LP 6

307 600-6190-56 | WIRE HARN PWR SPLY LP 7

308 600-6190-57 | WIRE HARN PWR SPLY LP 8

—-93-




@ ASSY PWR SUPPLY RIGHT (BVG-40002) (D-1/2)

@D,

O
—

chbibige
o
o

—94—



@) ASSY PWR SUPPLY RIGHT (BVG-40002) (D-2/2)
| ITEM NO. PART NO. DESCRIPTION NOTE

1 BVG-4003 WOODEN BASE TWIN

101 400-5196 SW REGU +5V104, +5V4A, +12VIA

102 838-8689 AMP BD YST W/LOUDNESS

103 117-5167 TERMINAL 5P-2PXx2 SHORT

104 280-5225 CORD CLAMP 21

105 280-0425 CORD CLAMP ¢10

106 601-0460 PLASTIC TIE BELT 100mm

107 280-0419 HARNESS LUG

201 005-3113-F | W SCR RH W/F 3.1x13

202 005-3120 | W SCR RH 3.1x20

203 005-3516 W SCR RH 3.5x16

204 006-3110 W SCR FH 3.1x10

301 600-6190-92 | WIRE HARN PWR SPLY RP 1

302 600-6190-93 | WIRE HARN PWR SPLY RP 2

303 600-6190-94 | WIRE HARN PWR SPLY RP 3

304 600-6190-95 | WIRE HARN PWR SPLY RP 4

305 600-6190-96 | WIRE HARN PWR SPLY RP 5

306 600-6190-97 | WIRE HARN PWR SPLY RP 6

307 600-6190-98 | WIRE HARN PWR SPLY RP 7

308 600-6190-99 | WIRE HARN PWR SPLY RP 8




@) ASSY TRANSFORMER (BVG-40003)

.

(2)

(D-1/2)

PRIMAR Y

> (0000 @ |

SECOMDARY

-96—



@) ASSY TRANSFORMER (BVG-40003)

(D-2/2)

ITEM NO. |  PART NO. | DESCRIPTION

NOTE

1 BVG-4004 TRANS BASE TWIN

3 421-6595-08 | STICKER 10A

421-6690~ | STICKER ~ V

101 560-5224 PWR XFMR AC90-240V 892VA

102 117-5167 TERMINAL 5P-2Px2 SHORT

103 117-5182 TERMINAL PLATE 2P

104 514-5028 FUSE HOLDER 1P W/COVER

106 280-5225 CORD CLAMP 21

107 280-0419 HARNESS LUG

108 601-0460 PLASTIC TIE BELT 100mm

109 |514-5036-10000 FUSE 6.4 ¢ X 30 10000mA 125V

201 000-0516-FS | M SCR PH W/FS M5x 16

202 069-0001 FLT WSHR 5.5-20Xx1.6

203 005-3516 W SCR RH 3.5X16

204 006-3110 W SCR FH 3.1x10

205 005-3113-F | W SCR RH W/F 3.1x13

301 | 600-6190-02 | WIRE HARN TRANSFORMER

_97_




19. WIRE COLOR CODE TABLE
THE WIRE COLOR CODE is as follow :

PINK

SKY BLUE
BROWN
PURPLE
LIGHT GREEN

mooOw>

Wires other than those of any of the above 5 single colors will be
displayed by 2 alphanumeric characters.

1 RED
BLUE
YELLOW
GREEN
WHITE
ORANGE
BLACK
GRAY

O 00 ~3 UV O N

If the right-hand side numeral of the code is 0, then the wire will
be of a single color shown by the left-hand side numeral (see the
above).

Note 1 : If the right-hand side alphnumeric is not 0, thet
particular wire has a spiral color code. The left-hand side
character shows the base color and the right-hand side one, the
spiral color.

< Example > 51 .ceeceee WHITE 7/ RED
\ \ )\ |
e |

RED WHITE

Note 1 : The character following the wire color code indicates
the size of the wire.

K :AWG18, UL1015
L :AWG20, UL1007
None: AWG22, UL 1007

—-908—



(S/1-0) WV¥DVIQ DNIY¥IM °

0¢

-

(1437 ATdens uwg)

e T & s —— - — —

S3 $0d !
x2-a _

_ €3 sCd xZ-4

22Z5-99S

_ L3NIEVD ¥v3y | (¥3AVd LHOIY Q8 o/1) L3N18vD vy E. = (1200z-5Ad] 1
L EOGRLISEe | BosessaciaGanssne S aestianeiaon FE GG *z....c_...‘al._
———— ————— e —— B B Seassascaca gt :
' o S hJ 3 [ 2 9
w 2 l_ - ~ o P P _.,I slwlale “ S E‘W‘r’-! wininle cb*. ehshalw ™ zlvr nlw
_ ; 81T @ g [EEeleEnlwnSle & [PPSO N 3 PleEuslnswN=e 2 e [SisRfs|alin= _
o S S
e o - ] g - -t - b | Ty o b b e
_ s [geEEE  § EgesR m@mwmm ¢ DERESSRRRN L UOPRRERSSSS if SREEEERS
- 1 »] w]
| : I R s e
w B va..Nwme 9 wwwwww 3 REGRNNER  « wwwvv;v.v_w _
H 00000000000 000 0000000 [-X-] Q000000 CCOjOOCODC cc-al_l H
_ dvIAN 1sP dEVHN LSr dLLhN 1SP daihN 1Sr _
1 1
_ d8 THLI ¥OLOAN ANV 934 3IT8VINVA L8@6—858 dZIHN 1Sr _
! )
-2l
| LINIEVD LNOYd4 ASSY g |
1 ola I “ N = 1
=1~} ® 00 op—
—C Yy ; - _
| L300 L-9NS SR8 fE B |
S S
| : o e tERg |
; fegi-0613-aa9 Srer o
2 2 E x08 gg118 LE _
_ ¢ EE0 S0 S -— B — - ——1 81-0619-009 130¢ C ]
) _‘M AL A g @H10TEA =
_ ! = o> &W_M . _
L Y,
: | L = T |
| | | { ==y
o S
' P Ll — 1] —. “ _ ]
| i _ | i 20 1|
| st |
. ' [za@av-9A8 . _ s .
] ﬂ N ' _
| e | | ] |
[ | _ | 1 '
W43 2uA
* _ 93 S04 x/£-a _ _ ._ ©) ON1¥3LS| _
Bl =" e . &5 1 (LHO[¥ ATddNS ¥Md) (M3AVd L437) : _. HOLCN _ H
' _ L3NIEVD 3v3y a8 vZv uss _ 319 1S¥IATY ._ 3781SH3A3Y : _
_ ———————— g : (M3AVId LMD 1Y) (43AvId L3437
#S_3Z113NOWW3Q '
| ¥OLINOW W1 . P AT ZZ-9513-089 VN g HINZOSSNVHL ASSY _ i smm‘mwm._mzwxx, Mmm< _. <:um.Mmmm._MzMx>Mmm< _ ;
[aN(ew wvsa i THIEvII ey _ @55 1-0A8 | _ [@ss oA _
- i a5 $00QY—9NE | iaun =l ===
JLELL LIND MS L11-0619-209 | " L3005-DAg| €N 1Z-0619-003  wmLime Zo-0E 15009 i
_ 910 L-9A8 _ _ e S Y 7 ol m RE] - Nvd MO7d SSO¥I _
Uemskine " @ 8 Tt .
1 o -
MS 3Z1L3N9WW3Q _ A JRE] AGIV] 105 S—g< _
_ BOLINGN 1337 93 834 X240 | Py iovier T '
! | (L4371 Adens wwd) | L4E AV 102 £ oz
S e & B B = LiNievd ava  ( FE R T8 _
_ ——— LA vi s2-2619-003 [T
e @c-086 L9-229 _ ) ABYZ-BEIV 3 _ 5 D “
— ‘ d
T A i 82-06 15-003 0 Tl Wy nr ! .
_ @ w0 el T roTIEA _ 92 7y vi ASL
. 2 54 321 L3novnad (] I _ o5 |15 Ue1TeE 1]
-g 'S et 8% (AQ) Jec fA3T 1 el
3 sod ws-0 } ™ 3
_ 7 13 ¢ Q6L T3 e ABYZ-363V
laaave worw & MEmE N e L LINN 2V
— A3N18VI avay T BEGED)
AOdd  Jfd et
———— 82-9619-229 = v SL@L-9Ad
—_———— 2 [(A8E2) X
z et x-96 13009
| VLS : e
: nfEy ¢ {AdZ 1 (HLaVE) EXaY
3 50d X/2-0 AT O] EEIYpT AGLL g !
_ e | (SNAS] HE g|HOLINCA y3u]92 AB2L PYRG -
i a3m & I8 0z 8z _..Id,la,?um !
INIZE9) 0%
13N1Evo ¥v3y 0y voL ' H
Oy v =
_ wous Sts T A23LI VAQ@E ABHZ-25IV UNX M _ i _

- — = — - — - — - —— — —— —




—00L—

(S/2-0) WV¥IVIA HNI¥IM °0%

T.Om ¥ISANN ASSY,

—_——-———

—lllclll_llllli\llllllllll!llllllll|III

-|_ _--I-l-ll _z.s_w._. @ @ SL~@519-023 £L-0619-229
X [N P S s P oy
. pata u>m_ ' @ " Shitnares _ ' |9 s0d X/1-0 VIAZT VYAS VOIAS 1938 AS  S5-0619-009 ) _, - -
Sd SOd x/iv-d - 2 ZaN9Y 85 1Z4 SOd X/4v-Q \ (¢NISLIKA 3 9-209 NV4 A%Z2a
@ MSZ AQLLdWT . m TZAGH B ><.Em~.wu a.mu.ma.w 7S N.. 7S Ayl 38L-8LL _ i
'3 _ vy a8 Wi woron - fASIEE] | oo ienval 1 ¥3ad = PO P ey 2 53 I IMEES) O
_m _ _ aNvy JHS AR | | ] iiers Dces & >l M m.um Q)
ki i Rl L X 3 sel sy |2 .
2 _ == - N ——— 25-0619-029 e X35 S £X 85 8 _
w _ #5-26 L 9-009 s ZxQS 1 X 85 @
2 -] _ $5~2619-029 X35 1o X 35 | Sle )
[ -y = - e— —— — o = e = ——
g ST ST AR e R e : oac el b ‘ |
s~ |plaig 3 Pisis a 7| @ o
s |x|2ix = [Zrei-sAg] y3linw S x0¢ 11— TX aF bl @ Y
.r Z—HZ ' - r NM NIOI m.. & M ﬂwﬂl ™ ﬂ M m.. % 1
] %27 yaLan N1Qo < Zxs (ot ex gt & 3 - & _
$ j oL A Y - S S Zxas gyl ex ax g > L 2
> ol "y TINIINIS/SYYN ¥05 (dILIHN YOS S T = ] g
w ] ' AZL VIX3 1 12 @S ] E] %55 ﬁ ) e
B 8 8o < 95-05 L9-009 e mem S | & - L
m:cl H=3 Skl _ _,lm._.*rDIU N[OJ d3AVd Emb_ ° T ZX8S 2 s g @ o H
2 2 3 < o
> > ' +13 1 2L |= z 2 (X _
- 9925 19-2@9 " o
m@ .wm _ SV AXINI RRTTxe S exeeld (2 S = 3 i
oY Sod x1-a . H i IR [ N ¥ $
031 HINV3 ' MS N10D b=z N Z5-3619-239 — ._. R +d m _
_-.ll-l-ll-..lu- €9 W S = bt
20-£220-658 _ _ Sp—-2619-20@9 Zle M S 151851, NIML 3SV3 QT3IHS ASSY  SL33-SA8 o _
ST o _ Lz ol |2 sS {8518 _
Ay o INTOA NS | ¢ 24T 5 23 85 1518515
a8 AS2Q ° I ¥3IAVId 1437 E 3 8% = Bg | -
vzvuss 2|t sl 558 LS, ] 23
Gz s _ pr-2619-009 @UEVE 7l 8o RASH 6% o1 82 |9 m_ 1
= ! € (|3 8¢ 8t 517 8z |@ 2
[} = MS 321A¥3S ¢l m a4
€ _ NS 1s3L—2 T o W4 gg- HEME . H
m = ot
] . (vaw oz (|26 e s _
— . Eraron THE
.w< (7zz] LINn mS[gL2L-9A8 {49 xu«..m@lﬂl s - s P !
————— e ———- 32§ 19029 a3 3 _
Zv1-2613-229 |S> ] ¢ Lo (s~ L 95— 3
e & 3 Fd5- U LL = ¥ 3 _
= = =1 B X Q
= o ' h Zi. s e ] >
- - r= B 4 4}
_l 2nch ._ _ -2 g3 ol Uk |
! (@ ! ' I.ml (HNAOTIA e _
_ _ 'ﬂ». 1437 AddNS dMd ASSY 9619-209 !
€3 S0d X/L-a _ v SOd X/i-0 -13
'YINUCISNVEL ASSV _ 8 ) Is@.s?uom WSV o _
_| (E202%-9A8] _ it _ L —_—— - —-— g .
e EENTES ! 1Y [ £3-2519-029 = 2o _
- —— e+ — — = — N ] e S @ MM ]
| 13NV TOULNOD ASSY _ (aLINS ; 8ls Y, ] sl
I3NVd TO¥LN - <
: ! §7—36.9-029 1(3a1S ¥3AYd Em._:..mm TASH 8¢ — Ll (HUATIIA @ = _
L20% L-9A9 (= S v.\-C T 08 TMLD HOLOW L eyt oQL| | g 8NN Ssorger 5 S g o !
H € —26 L9-229 T an az s || S aL ST & sviorgEl ee s S .
Sb—z 7 i aNv — _ s 12| % 6 |g ot 1ol 855 T & g _
] LTI 934 3IIEVIAVA © A L lz| 2 8 |3 @V | ggiofSx (i 188 = N
i v IQONSz O 1 125 eeny 23 r2[GVivaxD L s |3| ]2t z 88 5 B¢ 3 '
exyy & 3AQCW x O 1% S £ 3 TtaAv il 1s ' " m = 1 0% | & 3 bR E 3 H m o —
_ “3'A € IACNZOm—F5 187 Lz evivdXi] es of |9| = ol W_I O |gato <
v 3aonE oLt r {CVIvaXL ZS oz =210 € 497 i A 15-0619-023 '
[ d —————— e 5fTeVIVaXT S 252 cmes |Yor—2318 e e T
-ove (erpovg 2306 19-009 95 g T U |Llot—5Hs
L om il ; Z5-0619-009 So (8] 5 =
' MEl . S N m" < W —I
_ » 3gow > m - les oﬁlwm )3 @nente  @L-0619-023 .
NOLINg € 3QOW o “ ww yror—z1® - C @] 9s°1
" W'A Z 3QONW G = Y§ o LE 13 =
¥'AZ drol v aL 4 a] as'y
L 300w Jwl =9 > 2 T 44 | !
: WuNn mw| mo L 53 [43
' Lv—8619-039 (HMs0T1A PR ATt B A du e S '9's| £° _ _
Y35 | jg 9 1300V ASSY eNg®n S
v Lavis (o 8% —c{ 8% _ Divig 3 ES wl 09 . !
_ v HE v | [aavioona 85-0619~229 A 55 o vs(3C U B v Ll ZTotg= TTIETeea9] UM ZL-0613-009 0
' MS Lavis e 85 i y 5 e = jogEW TT | M +L LBl : = 1STvE
B A Wl e v == 5 hpatilny
. 99—0619-009 (maLINM , ¥3AVd L a3 ¥l §p ES +| Yot5r _ ™ _
B\ VEH 85-25.9-geg (4NN i ¥ S%s [2/1]  1v3S ASSY
Z - v3 ] i
N LIIHS b5550—05g L A Kot | T 2T 1€-06 15003 ofovs [§2 19-3613-009 T TAGI
MO0 LIIHS S5O~Sn e eeigrs b uzavid 1331 Lot aikEo b B 28 loez | T _  530Z-9A8 | _
¥3AVd 1437 - vV == 3 st | ———- e
_ L§-0619-223 Salat IR - S 10v | S
= Q
3L
i YA ONIM33LS v rovi 19-96 ,9-029 l_ MQ M m m w\f{J & I_lu MI-
YIAVId 1437




-10l-

aAm\mue WYUOVIA ONIYIM °07

.Q«w@.ﬂ.ﬂl-l-ll_ T T (edtia _l.-l-'uﬂb_lm._ﬂ.-l.l-ii..l-l-l-I-II..-IIu-lI-I.I-II-I-Ill-I-ll-l.l-l-lul
o aeis @ = @ “igr e o —————
g . ! ! 5 ._Mm | ¥9s0d X/L-0 | 1SHge _ VIAZL 'VPAS 'VBLAS NO3Y MS Suom_.mnahmm:.s L 2
® NSZ ABLienv $4 SOd X/1-d S ge _ AVIdSIQ ¥000 -T2 @nemie e 96 LS-2av > Nvd A¥Z3d
S | e sets L5 e s thhizls | LR ewss-ges _
- oL | L < T @ = FEREES) O
2 yar0s | .m-:ao.._wz<m._m.miw -8t | _..Ez-u& woud < fH 2 . s e G5 _
MM _ — Iwmml.z S RN e} s . - @ Nvd ASQ |
-~ -——- ¥6-06.9-@09 s oasie7xes | |§
| 2 og] ° ZX0SH 2% 2s i
- < - = e T = e = e = e = =) X =G
: [Z7z]LINN ¥3L3N 58-8619-023 |, 413 1ue og nxamw Zx 35 ] |
Ag EASHIZX0¢ 1= 13 s
V LgLel-9 3 % TXQE r— TX O a o 2
@ ¥3LIN NI0D Ch 3 ASFIZxaE |21 2x " S s
= _|¢w>5a 1H9tY < (EASFIZX@E (2 ZX @ i &
-n_,-||-.|-||-||.-||- & TEASHIZX@g 5 2X 3t uJ 2 3
o -~ b4
(HN1A0TIIA S s
. . ' a3sn 1on (E=55 Slz21-25.9-209 el - a Iy L
m ~m et N o - =
g gL S8-36.9-@29 |28 S8AZTXT) a8 S S < ®
g e g S - 3 oEp- eS8 g & s !
- = ] < o
22 TR 8 s |z 2
28 | 2 o128 | i (2 X 8g |8 2 9 o _
8 e TAS+H) 6% ; =n Xls | 2 g !
St FTOA ST ) 3[4 L S
&V Sod X/1-q TNy TV . s &
3L HLVS Fe L LH=Ton 7S 76—26 L9-203 - : (N1M0TIIA < -
6t 3 Usee ) Le]d . =18l 55 s
Z2-%£22-658 _ : L8-2519-333  (¢NON 85 T M ez wu -1 m 8513 NIML 3SVD QI3]HS ASSY S1@0-9A8 =
o e N g5 TS NO- & el E £°9 [ ZONST8S [=1— 95 |9 s
a8 ASSa N SANTOA GNNCS | ¢ 2o e s 8S 17 83 % °83 WA CER L @L1-26.9-009 J
V2V ¥SS b ¥3AVd LHOIY L 0 ({9 TASST @ _ °3 IS 6% 1o 8¢ | o
: ' TS A 73 €6-26 19-009 | mus ToeE 2 a3 _
. | EErong s asm i v iy 82 || Cosmere L 8%« |
B 5] 2L : T ocld @ A& 8t 8E |& & &
e ' NS mo;mwm Z 3 ra @6 L3-2e9 L1 ioe |3 @ ] n“ 1
MS L T L —=ITONDY 2x8s 2 3 LY - [HENTE e >
@ - _|! ¥avid Loty T g5 5 2 Tsemv 25 Lk 0N 25 -k P bl 1 T T & ‘
i e L b e A 21Tve zusnmuﬁhmlﬁl s s Y
oz gL r4 LY 3
R 17 4 AV Z — (4371 »ov18 \6
25-26 13-229 15 HETTaAvT 15| ' @IHJUF. S0 ; '
ex 3 3+)ZX8 A >
Z¥1-8619-009 d 3 _ (¢3Lika 3 _
< S -~ “{9 se1-vs19-a03 e6i-0e3) o GG 3 z |
P ) ! "-E o Z |A. 3 mm 3 °
55 L o LT 3|0 =2
=" 3 3 A -l I
| ! | pCE ' Gt e 19-a09
_ €) | _ 50 LHOIY ATddNS ¥Md ASSY lataoTs |
1
! €3 S0d X0 R @ o ' 2000Y-9A8 Ty _
_Hwkon_mzé._. >mm<_ _ 504 %G, - & B P B B~ H |
o — H - 2e.-25 GaSmA“ p
5t _ﬂ §01-gsL9-gog  06°3-203 za _
(d-MLLIHA =7 .
———————— e —— e —— = , ‘ 1= ~ Sea
[13Nvd T0uLNOD ASSY 1 _aﬁm IV LHOIW) | Te Ao PR 3 _
100S L-OAS| s£+-9s19-203 WIS Q8 ML ¥OLON  {2[TIVIVAXIT 2z °%*l g o x®N |
8 2 TAGHT 8% ' NV » 5TIVIVAXI 3L ol SIEERE | 2
£ vBhevIvaxoas 1107 (4l 418510 |G °
¥ 30ON 5 O [P —Tranv ) 55 ] _ 93 IEVI¥VA | ISITSVTvaRD C R win el L !
o MIA £ FOONIZR O IEMTE 15 _ + T (EVIVIXLT & > 1B $5s10¢ |2 S
Z 3QOW—3xOT—3 27w Z5 ] L 3{VT 55 g IR Y 1 i == _
L 3QON“—Zz O LT 15 - 1OvIvaxD g5 _ z I8l sz los |2 27, I |89tz =
C1E) N i - < ALTavIvax s rﬂ : |® 3RS |vio—5Ha 3.1-25.9-229 H
@org 73L-0619-229 0 & Do |85 I SR L E]
18-85 L3-8 —— SN B e — A RN
8 > m_ A 8518 r-
298 X (e €4 1-2619-209
3 @ < 3\ S > 201 - '
: 5] Dl L, 87O N L% Ta—
v — 83 P L RS b1z k2 = (P
o ih 204-0619-209 88 [,Vs M |._ﬂ.._m = “.. T M.. Qs |
L—0619-209  WMIADITA S A 8V e I 2L
a1 _ IMvEE ¥ 1309V ASSY —esS 2w © _
SV Layis | [ogv:—oAS 6s-g519-¢e3 WMENW H TR a0 & ma% m . i [22] iv3s assv |
v : @ _mwsN|0> _

MS 1u¥VLS Ve | ;o = 33 85| 8 8 _logsy =2-— Wl = _ 8 ._
¥3AVd LHO1Y HIAVd LHO[Y Nso- = t—£81 3 51§ BS lovwll ™3 - z ——— =
1 ap v DM B el MM 1|||IMM love - WW & i

@© h]
_ gs-26.9-229 .+amw¢ g m.gﬂmlml_ﬂ.wumm - ._ﬂ.. > . _
9330V 3 ZX 2 T — (aNDv)_9) 98 3

' vaAvd Loty | L AT S - 98-0515-003 |5 W 3Avasl £a ] Ee lons w( '

v 315 XV L8 = (1309v)_L8 | t8 logt |&

v L JIAVY] V¥ v ﬂm ]
—_—————————e—— - T HE AR 5T [ove | © '

aL ) SI gt 3L
_. rd.qlmmllllﬂu»«l? e A £01-9519-009 ._ 3d[S d3IAVId LHOIY

- — S —— - C— - - - e— - - c— - —— - — E— —



-c0i-
(S/¥-0) WVYOVIA DNIYIM °0C

NO [ LD3INNOD 378v2 g3814d
i el ol ¥ZZS-095 ‘ON Luvd
(BEr0 L : =
[WSNVYL - XL UIAIOSSNVEL ¥IMOd
L2-L¥23-009 ETRITN ETR ETR{ ETRITY 3LIHA L ETRIT FTR ™
10-L703-2303 ] 5] 5] a 5]
mu 8] 8| B8 8]
S192-9A8 }-Jr S120-9A8 5 + o 5 5
t — " 5] 5] 5] 5] ]
[ '
2 v 2 a y i 7]
& % 2 B || |k
NIML NIML 7] O B O T
ONIJVY VNLYIA ONIIVE VNLEIA =)
ag 3avo ag =Wv9
Zv68-2¢8 Zv68-228 AOYZ | ABSC | ABZZ | ABBZ | NBCL AQLL | AQQL| AQb
as wou a8 nox ON[HIM dINJO4SNVEL ¥3MOd
e —— = — |
Q8 113 a8 13
~
¥019313S NI0OD ONId M SAVN
SV
due| AJIu3d
ONIHIM HLYV3 Sawm QL o CYT-a513-903 o8
9 1-86 L9-009 318vI 3IV4YaLNI | <o Mu%" SIS | aae 4313 U103 AZL
¥ 31NHI N103 d1 31NHD NIOJ a4 ¥00d LINN MS SN0 mW ¥ 35150 U103
Lan Yoy < Y@y O- Yav O— 55 T L—ND 43130 uje3
———-
. 9¥1-2619-209 (LI ._
LINA ¥313W NIO3 O—55v 215 ] M T % LL_MM_ BNV
——- - : ]
.ﬁ|.z< 31 A0 SS0ud .H__H. . HOLO3NNOD X3TON Yi!M @ore o3 gy {
—I T ] oao._l—-(jo JNZZ(IU# <y 1-26 1L9-229 X\N IQ
Z-No| 5 TIUTUNTT ST 7% 1
_u 1o As e II_
. worw L o s-N3 $N) _ s-Nd| Sg[(@m ms vied e a3V
d N- N AWA - 1oy —
— a gooQag L S3 SOd
~ - 1% x/s-0 |
R N _
- S
S
532 o
3
[y ._ I TENIINIS ¥O Sywn QL
. CRE st sy > 3163 3IVAUINI
e __ G 13NVd CHLINOD e b ey EE r ) ]
ONI¥IM HL¥VI LOBBZ-OA - i —— : - — pu .
1ost 1 —— o £ z-N3 o | O/ S NIGD LW AZL# LI
£51-96 19-009 _ @ [ e TR m ] o} 3 as nicd i
o 2 L E L ol o s NIOD T 134 #S ¥
NViAYZQ NV4AYZ0 IN3A YLV Nm" <, sod | _I m -3 N -_ i o] 2 58 o s sae s
ﬁ_u. _.Sﬁu.kml_ [@a Linn vas 1300V WiIL HINV3 _ i _ 5 o] ON s NIO3 ¥ 13w as vde ] 7
- N o N T 130@L-9A8 H 2 2 H o | o ws NIOD YW ]
o v - ¥y 98 _ m ‘. m _ o | a1 AMINI NICD VN3 HILIMY o
g +€1-36 19-229 2 _ Z ./ ! o | &1 AMINI N1OD
—_— LAl a o | A ¥3L3A NIOD
[@7 LINn 3xvae 300V (an¥Ey . _ w N w _ o | oA+ ¥aL3n NIOD
' o fl Saw
%oy Xov S8 2£ 1-2619-209 ' _ ' o fl S ﬁ% “WH
¥51-26 13-209 _ mh‘m.x ._.B:.Wu ! m\m‘ﬁﬂwumw _ y52.  8LISYEZL
———— ———- : ¥ R
| = @ (I
..nnam _.ld\wm i _.anam_. m>m
— g8 O4LLVNO 1=NNVHD ¥




—€01-

(6/6-0) WY¥IVIA HNI¥IM °0%

- -I|- - - - -I.-Il-\’-l-'.ll
_.I NOi1VI0? -~ v 32 ._
©ILISNNOS TWI1LlD = P .
_ @\ [XT _ ! .
' = e _ vy
_J n_l_[l_. o D D D b 5P e 150
z
] WW _ — 3
_ T i 83 . N
3 1
{1+ -
0% 1-25 L9009 |
| OO0 & || e L
_ NIAL SNIIVY VALYIA | | i CND) 85 43
! C8 =rvD _ dataN 3 S NOTES 28 | g kv
Zys2-g¢€8 ! 1srlg o GNETES og |57
_ — 1 o S o (X4
] v o oy @
_ | S | &
a8 woy { I z H oz ¥
' fo.} i o AS+) B at n_A
ll 9 r— (AS+ .ﬂlﬂ —— (%3}
o END o
| R 3 E1
; —  dzHN| C
! _ N 150] |© THldin T
i ° HHIE §Z1-2519-229 S T
. NIML ON[IVY YAL¥IA _ t vof |& szi- ot o
' NIML 3S¥J 073 _r.wms u%m,q a8 3D | _ S o TVIVI XIS B g
_ S 8 Zv68-¢28 ' < g o 9VLVQJ X3) 86 o9 o
! _ 5 8 orevIva xarse [ 119% 2
_ ! 5 S o VIVT X V6 | [log _
' S o T S
. _ > o VIVI ¥EITE H S
CV ] 4] -
| | g e o
DNASTSZ 122 _ ! o Lo (evAVD X8I96 || |
: > _ P-4 SN3| ™ —
_ | : 5 ;
_ ' S g
)
1 _ 2 S| [ozH]
_ v &| szi-2519-209 [©}lo1y
ot 118
" TVIVO X118
1 * _ _ 6 O [
_ Tosend | 5 o
s L : L
NIVA Q8 ¥31714 _ JZLHN X1 L5 dZLIHN
: o) 1£50-6¢3 s |2 03| 1se
A & X1) ¥ oS
|_ I 14 X v |
- - N - - - - - ——— e — s o+ e _ m X7 u.m,
2 o
- - — - - L b ot
_ 9N _
1
_ =iy 21 aost o
_ STohrssror—OS[52 o] 9Zi-2619-ca9 [ _
_ AL S MU C AR 10 LT
t4~, 5eAV T 5 A 134
_ 4SZHN |2z ol NET B Hoezlzz oL E S e oze
isr VZOTTRET e 10 b2 e O Zam T A 012
. 92 OrTASTTIT 0 92|02 O ey T AT TS0 %2
SLOTASTIEE 108418 OrTaAvT TovISIv (o5t
81 OnAergr—1o84[8Lo o8t
: §iolAsHEE (0L LY IS NTowgE g Lt
1 Of 09L{9tL0 o9l
A4 GZiiN  |StoaeT e logisio "
_ d9zr_d&nv ¥\ Ot ERSTEE 1O ¥ H| 74 O T TR RO Pt
i £L0 S |5 £ Or—TaNDTEE [0 £ HE L OO LITRSTSATO £t
_ z10 ozifzio| L2 -0619-20353T zZio ozifz1o oz
13X oLLjLtLo oLl (3%, O LL{bLO oL
i Lo oaiaLo oaL Solaadm.amg % loaijeco oqy| d72HN
60 o5 |6 9 o8 ) 06 (6 o—rrEgarzaes | ST
14 | g Sl By ki AR
H dE LHN L LIt O r—ZmsaATEE
isr |9 © o9 |9 o 9 9 o 09 |9 O—TTRE T ATEVC®
— s O 05 |S O S S o.llndadﬂlOM S 0§°m
v © oy M -] oy ¥y O oy |v Ogﬂlﬂqalﬂalu A4
] €0 ot o € < OlllﬁﬂaulquOm € Oélollhbm
_ ¢ orEwTEod ¢ oW Easz ¢ orTansres 1o f¢ O e
{ Of Ol {L 3 L Of ot Il O O |
. [ 8 v _ g v I
_ v O/1 08-¥31714 Z£90-6¢8
)

IREERS R

— §F Zr o 05
aNd = o ww amwm.a
] 4
) 0% ¢ H
Qs
@S ONIJVY VNLNIA
] ag o/l " 5ot
@ E
@m S¢68-L£8 = OM
2] daLHN
o]} g @ oL ¥ s
[Cron 4 S o o
0y @
[resz 3 0| &
wr | ’ 9
=) [o} g ]
pave) - VL b Pt ]
£NJ NI W
I —— I e N — T o - — -
- N o -
N o ldLLtEN o
o m M 1St -
e &| szi-osio-ees |C|foTy] A
Z H;I—l [w] 8L o (IVivQ XY wﬂ (1} p )
S O Taviva xul 85 & ©
O/1 3SVO d131HS ASSY m 8 O TTESvIva XaIse . o
MmSNlo>m m 9 o YViVQ Xd] v6 og l/l
> = VIV XuIgs | (105 o
)
D s niemencamil
_ _l 3 H OViVA XA 06 — [o°
z — [
[~] ﬂL -
D) =
uroIY) ws3n . o 57
as os1 a8 o1 &| zzv-esis-ees |O|lo |,
v @N =081l
G tes
D D dZLHN w Nga] w" dZ LHN
WHOTH) w43 isr ¢| 4sp
g8 xIn ofanv | @8 ONNOS @8 GNNOS | gg xIm olany v 105
z
£
_ _ = 02
CHY
SCohamrror—1° 52|52 O] 82 +-26 13-009 oﬂ |
2 A+ n.mlévw ¥Z O §24
£zo ge—10£2|52 0] Lo lo sz
dSZHN 7z ol AETTBE Lo 772z o Fo T E A 22ls 77
ASr [1ZofrazerEe 10 V2| L O tEam T e AT 22 ° Ve
820y Mououng_. ATIE]C 8¢
6L OTTAST SUELOrTaAvT TAVISIV (o5t
npo.Aﬂmﬂ_dmll.On—nro 08t
LioTAssTEE (9L L orgIsA NToITee o L
Lo TarmT IO 349t 0 091
ZNJ d2 LHN St g Siisi o CI8
d9Zr dnw 1sr ¥ 1 OTTaNST S mp ? L O TITRET T IO T
ogL|gLo = A £10 -0 vmrQ§0mF
o2i|zi 02426197209 5oy Zio| NOIES ozilzio ozi
ottitio w-,O.lazﬂﬂn.m_!o 0 oLl d¥ZHN
ogLigLo Dpogdﬂlbor-ro (-X-18%
o6 s ) 06 |6 Of—repgayegios | LST
og |8 g o 0g |8 o . 8
S5 bs %) A
o9 |9 © — lo
o5 s S orTaNoTes (0% (S OIS ImvisrE [of
oy |¥ ¥ O OM m [~ E 2 4
o¢ ¢ £ o 1o ol IITABISTT T,
o2 [z z oS loz [z of U LSIOWL;
L I3Avy v bt L OrTaNDy 85 et Lt O TRsNToIr T
g _ g Vv

[ T T R ol e = ot o | L . = B o ST A I



SEGA ENTERPRISES, LTD.

No.2-12, Haneda 1-chome

Ohta —ku, Tokyo 144, Japan
OTel. ; (03) 3743 —7438
OoFAX : (03) 3743 — 5539
OTLX : J22357 SEGASTAR

© SEGA 1992

Printed in Japan



	front cover
	part1
	part2
	schematic1
	schematic2
	schematic3
	schematic4
	schematic5
	back cover

